5 TEREX AERIALS

Milwaukee, Wisconsin

- RP 46 "Reach Plus"

ILLUSTRATED
PARTS CATALOG

FOR MACHINE
SERIAL NUMBER

L

Art # AD0.00176E

Part No. 89-145005 e Rev. "0.2" dated February 1997 e



RP 46 "REACH PLUS"

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION B 01: UNDERCARRIAGE

B 01.103: UNDERCARRIAGE ASSEMBLY

SECTION B 02: SUPERSTRUCTURE
B 02.204: SUPERSTRUCTURE ASSEMBLY
SECTION B 03: BOOM

B 03.203: BOOM ASSEMBLY

SECTION B 04: PLATFORM

B 04.201: PLATFORM ASSEMBLY
B 04.299: PLATFORM CONSOLE COVER

SECTION C: SUBASSEMBLIES
C 02.201: GROUND VALVE BANK ASSEMBLY
C 03.201: GROUND CONTROL BOX ASSEMBLY

C 04.108: FORD LRG-423 ENGINE ASSEMBLY
C04.109: ISUZU C-240 ENGINE ASSEMBLY

C 06.06: REMOTE CONTROL PENDANT ASSEMBLY
C 08.201: PLATFORM CONTROL CONSOLE
C12.103: MOTION CONTROL VALVE

C13.102: REAR AXLE ASSEMBLY
C 13.103: AXLE DISCONNECT CYLINDER

Rev. February 1997



RP 46 "REACH PLUS"

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION D: HYDRAULIC COMPONENTS

D 01.101:

D 02.01:

D 03.103:

D 06.101:

D 07.101:

D 08.13:
D 08.15:

D 09.102:

D 10.101:

D 11.03:

D 12.05:

D 13.06:
D 13.07:
D 13.08:

D 13.09:
D 13.10:

D 14.04:

D 19.101:

D 20.201:

D 24.201:

D 25.201:

STEER CYLINDER

HYDRAULIC SWIVEL (WITH CONTINUOUS ROTATION)

DRIVE MOTOR, FRONT (STEER) AXLE
SWING MOTOR

EMERGENCY HYDRAULIC PUMP ASSEMBLY

MAIN HYDRAULIC PUMP ASSEMBLY ("ROPV .. ."
MAIN HYDRAULIC PUMP ASSEMBLY ("PAVC . . .")

BOOM LIFT CYLINDER
MASTER LEVEL CYLINDER
HYDRAULIC FILTER

SIGHT GAUGE

DRIVE CONTROL VALVE SEGMENT
TELESCOPE CONTROL VALVE SEGMENT
STEER CONTROL VALVE SEGMENT

BOOM CONTROL VALVE SEGMENT
SWING CONTROL VALVE SEGMENT

PLATFORM LEVEL AND ROTATE VALVE
TELESCOPE CYLINDER

SLAVE LEVEL CYLINDER

ROTARY ACTUATOR

JIB BOOM ARTICULATION CYLINDER

Rev. February 1997




RP 46 "REACH PLUS" ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION E: ELECTRICAL COMPONENTS

E 01.10: MAIN BOOM/ SWING CONTROLLER ASSEMBLY
E 01.15: JIB BOOM "MINI" CONTROLLER ASSEMBLY

E 01.16: DRIVE/ STEER CONTROLLER ASSEMBLY

E 01.17: BOOM TELESCOPE CONTROLLER ASSEMBLY
E 05.01: OPTIONAL LIGHT PACKAGES

E 09.01: MOBILE INTERCOM SYSTEM (OPTION)
SECTION F: MECHANICAL COMPONENTS
F01.101: DRIVE HUB

F 02.101: SWING BEARING

F 99.203: DECALS

Rev. February 1997



RP 46 "REACH PLUS" ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON RP 46 "REACH PLUS" SELF-PROPELLED AERIAL WORK PLATFORMS. All parts
represented here are manufactured and supplied in accordance with Simon Aerials quality standards. We
recommend that you use GENUINE SIMON AERIALS PARTS to insure proper OPERATION and reliable
PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to RP 46 machines are
included in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections”, numbered from BO1 through F99. Each section contains the
individual parts that make up a major component, assembly oritem. The first four sections (B01 through
B04) contain the major assemblies, or "Primary Machine Component Groups". Sections that follow
contain sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. Iltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Item Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing at the Platform
Control Console, with the Platform in stowed position (over the non-steering axle). All dimensions are in
inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

Rev. February 1997




RP 46 "REACH PLUS" ILLUSTRATED PARTS CATALOG

PLATFORM H \
SECTION 4 — |
|
'BOOM
SECTION 3 —
-
SUPERSTRUCTURE
o B SECTION 2
C o [ﬂ’l/j |
UNDERCARRIAGE
SECTION 1
TITLE PRIMARY MACHINE COMPONENT GROUPS

SIMON AERIALS INC. PART PLATE

Rev. February 1997




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QrY.
UNDERCARRIAGE ASSEMBLY 1
353 1540 For units without 360° continuous rotation option.
354 5430 For units with 360° continuous rotation option.

234 1060 For Model T 50
231 6930 For Model T 60
2 | 2300640 ROD, TIE | R . 1

6 219 2580 PIN (1" x 3-9/32") (Steer cylinder, base end) 1
7 | 08-040600 RING, RETAINING (External, 1")

8 | 2197360 PIN, "L" (for steer cylinder base end pin) _ 1

0 0 W, | D (1'-8 x € !
12 FITTING, GREASE (1/8", 90°) 1
13 | 08-066300 CAP, GREASE FITTING (White plastic) 2
14 | 3532110 MOTOR HOUSING ASSEMBLY, FRONT (Right) 1
O O '~ - :

BEARING, SLEEVE (modified 08-069500)
(Bronze, 2" 1.D., 2-3/8" O.D., 1-1/2" long) 2
BEARING, SLEEVE

R e e b

20 | 01-221900 |D03.103] MOTOR, HYDRAULIC (4.9 in® [80.3 c.c.]) (incl. lug nuts) 1
21 | 06-040300 ADAPTER, "O"-RING TO 37° (8-10 F50X-S) 2
22 | 06-044500 | 90° ELBOW, "O"-RING TO 37° (6-4 C50X-S) 1

: 2V S e B 2B A. m»,m.w. enmmiRR
26 02-041100 | FO1.101 HUB, DRIVE (ldentification tag reads "W2B2FZ313") 1
27 07-004128 CAP SCREW, HEX HEAD (5/8"-11 x 1-3/4", Grade 8) 4
28 07-061021 WASHER, FLATV (5/8" SAE) » 4

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 1 OF 4)

ro.-B01.103| SIMON AERIALS INC. v uresr |nor




/

with 360° continuous//
rotation option ,

|
!
!
!
I
|
I
|
|
|
I
I
|
|
|
I
I
|
|
|
I
I
|
I
|
[
|
I
L

36 thru 39

Art # B01.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 1 OF 4)

SIMON AERIALS INC.  wvroror | g

"o TEB01.103




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
30 | 2323630 PIN, KING (2" x 4-3/16") (replaces 219 2390) 4
31 08-004200 BEARING, THRUST (2" 1.D., 3-5/8" O.D., 3/16" thick) 2
32 [ 07-003098 | CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 5) 4

i

. (o0 .
10-005700 WASHER, FENDER (5/16") (some earlier versions) 2
07-062015 WASHER, FLAT (5/16") (some earlier versions) 2

MBLY (for steer and drive axle)

s

36 | WHEEL AND TIRE ASSE

38 | 02-041600 TIRE (390/ 70-16.5", 12 Ply "Gumbo Monster Mudder".
Side wall must be marked "Simon") 1
39 | 02-047400 1

B A & 1 () G
See Plate . .| C12.103|  For units with 360° continuous rotation option.
42 | 55-000190 VALVE ASSEMBLY, STOP CUSHION 1
43 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 2

oo o g

47 | 06-210800 MALE CONNECTOR, STRAIGHT THREAD

(#4, M10-1.5 mm, 7/16"-20) (for brake port) 2
48 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X-S) 2
’. B : % i 4 @ ” i ; A |: :

2 & % ]
\ i 5 i :

3 ga ® N 1« i
51 | 07-061018 | WASHER, FLAT (hydraulic motor mounting to axle)
(1/2" SAE, hardened) (comes with axle)
01-219800 "0"-RING (3-1/4"1.D.) 1

96300

8 - : 13 hick
56 | 06-045500 | 90° ELBOW, "O"-RING TO 37° (12-10 C50X-S)
(comes with axle) 1
57 | 06-097400 ADAPTER, 90° BENT STEM (4 IT3-12-12) (comes with axle) | 1

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 2 OF 4)

I;KL)ATE BO1 .1 03 SIMON AERIALS INC- REV. 18 FEB., 1997 ZQRT




73thru77 §—— 79

|

|

|

/¥ VN[N0
91 ’ * i 8 :
{3 “ :

|

36 thru 39

64, 72

87, 88, 89i 20 thru 22
| !

!
. 32, 33

with 360° continuous///
rotation option J/

|
|
|
|
|
|
|
|
|
|
|
|
|
|
| S
|
| 8
|
|
|
|
|
|
|
|
|
|
|
L

Art # B0O1.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 2 OF 4)

SIMON AERIALS INC. oo | o PLATEB01.103




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
58 04-037700 | C13.103| CYLINDER, AXLE DISCONNECT 1
59 WHEEL AND TIRE ASSEMBLY (for drive axle)
Liquid ballasted 2

Side wall must be marked "Simon") 1
62 02-047400 INNER TUBE (use with 390/ 70-16.5" liquid ballasted tire) 1
63 | 07-095700 NUT, HEX (Self-locking, M18-1.5) } ] 12

R
» 3 g
8

66 | | - | CAP SCREW, HEX HEAD
for units without 360° continuous rotation option:
07-004135 | 5/8"11x3-1/2", Grade8 - - 20

oo T

s _— . »

67 | 07-061021 WASHER, FLAT (5/8" SAE) 20
68 | 01-210200 | D06.101| MOTOR, HYDRAULIC (10 in®[164 c.c.]) 1
69 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2

: ! 00 ' 5 : OF swing p % .
73 | 04-008700 | D02.01 | SWIVEL, HYDRAULIC (with 360° continuous rotation) 1
74 ADAPTER, "O"-RING TO 37° 2

06-041100 Earlier versions (12-16 F50X-S)

06-045800 | 16 C50X-S (Later versions)
76 | 06-039900 ADAPTER, "0"-RING TO 37° (6-8 F50X-S) 5
77 | 06-044700 | | 90° ELBOW, "O"-RING TO

g —— T - —

CAP SCREW, HEX HEAD | - 1 4
1/2"-13 x 1-1/4", Grade 5 (for use with Plate 230 7500)
1/2"-13 x 4-1/2", Grade 5 (for use with Plate 233 0110)

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 3 OF 4)

'I:I(_)ATE BO1 1 03 SIMON AERIALS INC. REV. 19 FEB., 1997 rF\,lgRT




1 73thru77 §—— 79

W
N\\@\\
3
\“\\“\a“
(\\\\\\\\“
I
84, 85, — |
g 90 '
/

with 360° continuous//
rotation option

|
|
|
|
|
|
!
|
|
|
I
|
|
|
|
I
|
I
|
|
|
!
|
|
|
|
|
|
L

36 thru 39

Art # B01.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 19 FEB., 1997

PART
NO.

"STEB01.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
84 | 03-037300 SWIVEL ASSEMBLY, ELECTRICAL (15 Amp, 12 Volt DC) 1
85 | 03-045000 REDUCER, ELECTRICAL CONDUIT (3/4" to 1/2") 1
86 | 03-045500 GRIP, CORD (1/2") 1

89 | 07-065018 | WASHER, HELICAL LOCK (1/2") 1
90 | 2070746 LOCK, ELECTRICAL SWIVEL 1
91 | 2311610 PLATE, SWIVELLOCK - I

I | For units with 360° rotation option
Later version (w/ [2] #16 hoses from Motion Control Valve)
----- For units without 360° rotation option

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 4 OF 4)

PART

:laATE BO1 1 03 SIMON AER'ALS INC- REV. 19 FEB., 1997 | NO.




©
g
©

>
\\

©

o
®ad
84, 85, ."

with 360° continuous///
rotation option

—_—— o —— e e

|
|
|
|
|
|
|
|
!
|
|
|
|
|
|
I
I
I
|
|
|
I
I
I
[
I
I
|
L

36 thru 39

59 thru 62

Art # B0O1.10301E

TITLE UNDERCARRIAGE ASSEMBLY; RP 46, T 50, T 60 (PLATE 4 OF 4)

SIMON AERIALS INC.

REV. 19 FEB., 1997

PART
NO.

PLATE
NO.

B01.103




PARTS LIST
SEE

ITEM PART NO  |SECTION DESCRIPTION QTy.
SUPERSTRUCTURE ASSEMBLY 1

with side-hinged doors (later versions):
without engine-related items

354 6170

Call Simon with engines not listed above
with upward-opening doors (earlier versions):
353 8630 without engine-related items

1 234 6970 PYLON WELDMENT, SUPERSTRUCTURE 1
2 07-004138 CAP SCREW, HEX HEAD (5/8"-11 x 4-1/2", Grade 8) 21
5 AN v N (5 ;

5 07-094400 BUSHING, WIDE RIM (2-1/8" I.D., 3-5/8" O.D., #10 Ga.) 2
6 08-004200 BEARING, THRUST (2-1/32" 1.D., 3-5/8" O.D., 3/16" thick) 2
7 231 3660 PIN, BOOM PIVOT (2" x 19-3/8") (replaces 219 0600) 1

C £ " : 7N ISt N g« = ALAYE i 1
11 | 08-050000 FITTING, GREASE (1/8", straight) 4

08-051300 FITTING, GREASE (1/8", 90°) 3
12 08-066300 CAP, GREASE FITTING (White plastic) 7

: ' . ol 2 i SPRODEL SRR e u-« e, e R 2 2 Rt SR g
16 | 231 3600 PIN, MASTER CYLINDER (1-1/4" x 13-15/16") (Base end)
(replaces 219 2550) 1

233 7290 PIN, MASTER CYLINDER (1-1/

20 | NUT, LOCK (3/8"-16, Grade 5) 2
21 | 08-040700 RING, RETAINING (1-1/4", external) 4

22 | See Plate .. D09.-- | CYLINDER, BOOMLIFT - 1

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 1 OF 12)

"o B02.204| SIMON AERIALS INC. = cre r [




TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 1 OF 12)

SIMON AERIALS INC.

REV. 19 FEB., 1997

PART
NO.

TOTEB02.204




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
(1-5/8" I.D., 3" O.D., 3/8" thick) 2
26 | 2337300 PIN, LIFT CYLINDER (1-3/4" x 11-1/4") (Rod end)
(replaces 233 5880) 1

30 | 08-041000 RING, RETAINING (1-3/4", external) 4
31 03-493800 SWITCH, LIMIT (Side rotary,
with 2 normally open and 2 normally closed contacts) 1

34 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
35 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal) 1
03-085700

233 9490 with lanyard (option)
38 | 2311610 PLATE, SWIVEL LOCK 1
39 ENGINE MODULE WELDMENT

2357780 with optional Wisconsin V-465 air cooled gas engine
235 7740 with optional Deutz F3L 1011 air cooled Diesel engine
235 7770 with optional Deutz F4L 1011 air cooled Diesel engine

with upward-opening doors (earlier versions):

234 2730 with standard Wisconsin W4-1770 air cooled gas engine
234 2720 with optional Ford LRG/ LSG 423 liquid cooled gas engine
8 Qrl =

234 2780 with optional Isuzu C-240 liquid cooled Diesel engine
234 2780 with optional Perkins 104.22 liquid cooled Diesel engine
Call Simon with engines not listed above

U

TILE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 2 OF 12)

ro.T= B02.204| SIMON AERIALS INC. v ores o [ Ry




TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 2 OF 12)

SIMON AERIALS INC.

REV. 19 FEB., 1997

PART
NO.

PLUTEB02.204







Air Duct (earlier
style) (Hatz Engine)

Bulkhead Seals (with Ford Engine)

(earlier style)

Art # B02.20403E

46
, 48

43,
47

(later style)

74 thru 85

SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 3 OF 12)

TITLE

B02.204

PLATE
NO

PART
NO

REV. 19 FEB., 1997

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
65 03-010001 BATTERY (12 Volt DC, 95 Amp) 2
66 10-112900 PROTECTOR, BATTERY (Neoprene, 7" x 11" x 1/8") 2
, mounted to studs on

g

3 DUV it g ««*a s s‘.s« » pdch e
68 07-040016 NUT, HEX (3/8"-16, brade 5) 3
69 07-065016 WASHER, HELICAL LOCK (3/8") 3
70 07-062016 WASHER, FLAT s£3/8") 3

74 | 2018274 ROD, THREADED (3/8"-16 x 8-1/2") 2
75 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 2
76 | 07-065016 WASHER, HELICAL LOCK (3/8") 2

i
&
o (2

1) g )

g - , a 8 ong
03-074100 Red, 49" (1.24 M) long 1
03-701700 with Wisconsin engine . . . . Black, 16" (41 cm) long 2
600 Red, 34" (.86 M) long 2

03-701

800

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 4 OF 12)

:Il(,)ATE 802-204 SIMON AERIALS INC- REV. 19 FEB., 1997 ::gRT




TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 4 OF 12)

SIMON AERIALS INC.

REV. 19 FEB., 1997

PART
NO.

PLATE
NO.

B02.204




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
81 01-014000 | D11.03 | FILTER, HYDRAULIC (Pressure line) (Deck mounted)

(for earlier versions, with John Deere Pump) 1
ELEMENT, FILT

01-014005

" o

o Gt

07-050016
87 | 07-062016
10-002600

01-237501 ELEMENT, FILTER " 1
06-045800 90° ELBOW, "O"-RING TO 37° (16 C50X-S)
06-041400 ADAPTER, "O"-RING TO 37° (16 F50X-S)

—

07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)
98 | 07-062016 WASHER, FLAT (3/8") 3
07-065016 WASHER, HELICAL LOCK (3/8")

(includes 10 micron filter, breather and strainer
103| 10-033800 | D12.05 | GAUGE, SIGHT (14" [35.6 cm] long) 1

01-068500 VALVE, BALL (Shutoff valve, 1" NPT)
earlier versions, with John Deere Pump (not shown):
106| 06-002000 CONNECTOR, MALE 37° TO NPT (12-16 FTX-S) 1

st

318 O EEES & ® 1
109| 06-215200 "CONNECTOR, SWIVEL NUT (16 F650X-S) 1
110| 06-092600 REDUCER/ EXPANDER (24-16 F50 G5) 2
111| 01-238000 FILTER, HYDRAULIC (Return line) o

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 5 OF 12)

fo. " B02.204| SIMON AERIALS INC. oo | o




114, 115, 116, 117

(earlier versions);

1 18 (Iater versmns) 104, 105, 106, 107

. \\ (earlier versions);
/ 104, 105,

- _~ 108 thru 113

, *; - (later versions)

102

114, 115,
116, 117

127

103

Earlier versions (with

1-

I._.___—.__.

100,101 ~

90, 91

101, 102,
103, 104
128, 129 ~— N
| 81,82 L e —, T
| 1 98 /N\'m
| ’ S,
I 86 :I . 99 A 96 N
: 83, I .
' 84, !l v g 93, 94
) 87\ LI | »
. e g5 ! / 95
I II,/
! 88 — & //‘: 92
l |
| . |
| 0
|

Later versions
(with Parker Pump) N

L
TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 5 OF 12)
SIMON AERIALS INC. v v o0 | o PUTE B02.204




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.
Fittings for hydraulic tank, 1/4" NPT upper ports:

06-000700 CONNECTOR, MALE 37° TO NPT (6 FTX-S) (all others) 1
116| 01-032800 VALVE, BALL (Shutoff valve, 1/4" NPT) 2
117| 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S) 2

(with Wisconsin or Deutz engines) 1
06-000700 CONNECTOR, MALE 37° TO NPT (6 FTX-S) (all others) 1
115| 06-079000 | | CONNECTOR, SWIVEL NUT (6 F65X-S) B -

(th needed with Ford engine, one on all others)
122 CONNECTOR, HOSE 1
06-191500 | | Beaded insert (1-1/2" NPT x 1-1/2" .D.) (earlier versions)

Sy
e

123} 11-062000 BUSHING, REDUCER (1" to 3/4" NPT)
124| 11-020018 CLOSE NIPPLE (3/4" NPT, 1-3/8" long) 1

oo

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 6 OF 12)

'F\;I(_JATE 802-204 SIMON AERIALS lNC- REV. 19 FEB., 1997 ;gRT




114, 115, 116, 117

(earlier versions);

118 (Iater versnons) 104, 105, 106, 107
o B \\ (earlier versions);
\ %~ 104, 105,

" 108 thru 113

,,, /{ (Iater versions)

102

114, 115,
116, 117

127

103

101, 102,

103, 104
| 81,82 97— “mm. - i
: TR
I [ . I I
| 86 83, I |
I 4, | 93, 94 I
| 87 \\2 gs’ " o5 |
: ,. 1P I
88 2 A0 92 |
R~ |

| — I

} 89 T 1| 100,101 |
| Earlier versions (with |, 90, 91 |
i__ John Deere Pump) _ | Later versions |
IL (with Parker Pump) _:

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 6 OF 12)

SIMON AERIALS INC. oo | o PLATE B02.204




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
130 HOSE KIT, SUPERSTRUCTURE 1
353 8660 with all except Ford engine
354 5480 with Ford engine

AR i i R e R i i

134 230 8400 BRACKET GROUND CONTROL
135 03-487100 SENSOR, LEVEL (4.5°, 2 second delay)
136| 03-706000 | ___ALARM, MOVEMENT (dual tone) } _ | 1

140 07-050014 ~ | NUT, HEX LOCK (1/4"-20, Grade 5) | 6
141| 07-062014 WASHER, FLAT (1/4") 10
142| 07-111600 | WASHER, EXTERNAL TOOTH (1/4' >

s

16| 07062016 | | WASHER, FLAT (358" o 6
147 07-050016 NUT, LOCK (3/8"-16, Grade 5) 1
148 232 0080 BRACKET VALVE MOUNTING 1

152| 07-003089 " CAP SCREW, HEX HEAD (1/2"-13 x 2", Grade 5) 1

153| 07-062018 WASHER, FLAT (1/2") 1
1541 07-058400 ___NUT, LOCK (1/2"-13, Grade 8)
i ket

5
i A

158| 07-050014 "1 NUT, HEX LOCK (1/4"-20, Grade 5) 1 a4
159| 01-093500 VALVE, SOLENOID (Dump valve) 1
160| 01-093501 COIL, SOLENOID VALVE 1

“164| 07-003009 | | CAP SCREW, HEX HEAD (1/4

'-20 x 2", Grade 5) 2
165| 07-062014 WASHER, FLAT (1/4") 4
166| 07-050014 | NUT, HEX LOCK (1/4'-20, Grade 5) - 2

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 7 OF 12)

ro.' B02.204| SIMON AERIALS INC. v ures r o




135, 137,
139 thru 143

136, 138,

140, 141
N

156, 157, /145, 146, 147

167 thru 172
173,174, 175

\, '/«\\

131, 132

1347 N 7@

AN
78179 0 p10

AT

------

Art # B02.20401E

- 191 thru 196,
180 thru 190, 201, 202

201, 202
TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 7 OF 12)

SIMON AERIALS INC. o e | o "UTEB02.204




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
GROUND PANEL ASSEMBLY (continued)
167 01-209800 MANIFOLD, BRAKE RELEASE 1
168 BODY, VALVE 1
172 06-047000 45° ELBOW, "O"-RING TO 37° (6 V50X-S) | 2
173| 07-003030 CAP SCREW, HEX HEAD (5/16"-18 x 2-1/4", Grade 5) 2
174| 07-062015 | WASHER, FLAT (5/16") 2

1771 ) 9¢ CO ROUND CO Ol
178| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 4
179| 07-062014 WASHER, FLAT (1/4") 4
180| 01-219400 VALVE, DIRECTIONAL (Boom telescope dump valve)

U6=044/0 JO° ELBOW, 'O -HING 10 0-0 LoLXA0) | L .
183| 06-040900 ADAPTER, "O"-RING TO 37° (12-8 F50X-S) 1
184| 06-054800 RUN TEE, 37° FEMALE SWIVEL NUT (12 R6X-S) 2
185| 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 2

06-060900 s

188} 8533670 | O EMBLY (20 ong;
189 353 0470 HOSE ASSEMBLY (16" [41 cm] long) 1
350 7665 TUBE ASSEMBLY 1

01-215800

S

T ; Pal ‘ " i ! : A z, ‘
194 RUN TEE, MALE "O"-RING TO 37° (8 R50X-S) 1
195| 06-060300 REDUCER, TUBE END (8-6 TRTX-S) 1
06-057600 NUT 1

80 : . : Dk it m‘«; g e ; :
199 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1
200f 06-047000 45° ELBOW, "O"-RING TO 37° (6 V50X-S) 1
201| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 3

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 8 OF 12)

PLATE B02.204 | SIMON AERIALS INC.  rcv ores. o | T




‘/145,146,147

156, 157,

135, 137,
139 thru 143

136, 138,

140, 141
\\\\

167 thru 172
173, 174, 175
s
B

131, 132
134
[N 205, 206,
/ h | 207, 208
g
L 204
\\ 7
\\\\
L 212
e : 191 thru 196,
180 thru 190, 201, 202
201, 202
TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 8 OF 12)
SIMON AERIALS INC. oo | o Mot B02.204




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
203 10-001900 CAP, FUEL TANK FILLER (Vented, Anti-surge) 1
204| 10-033800 |D12.05 | GAUGE, SIGHT [14" (35.6 cm) long] 1
205| 06-082500 90° ELBOW, MALE PIPE THREAD (4 CR-S) 1

3 & &

(Brass, barbed, 5/16" 1.D. hose, 1/4" male NPT thread) 1
209 11-075400 PLUG, SQUARE HEAD (1/4" NPT) (except Diesel engine) 1
1

06-080200 _90° STREET ELBOW (1/4 CD-S) (with Diesel engine)

01-015800

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 9 OF 12)

PART

:I(_)ATE 802-204 SIMON AERIALS INC- REV. 19 FEB., 1957 | NO.




135, 137,
139 thru 143

136, 138, \\\

140, 141
N

156, 157, /145, 146, 147

167 thru 172
173,174,175

\\,,, '/«‘\\

131, 132
134

At # B02.20401E

191 thru 196,

180 thru 190, 201, 202
201, 202
TITLE - SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 9 OF 12)

SIMON AERIALS INC.  wcvoreo v | no PLATE B02.204




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
213| 11-085700 NIPPLE, PIPE (1/8" NPT x 5-1/2" [141 mm] long) 1
214| 06-084600 90° ELBOW, FEMALE PIPE THREAD (1/8 DD-S) 1
215| 11-085600 NIPPLE, PIPE (1/8" NPT x 10-1/2" [270 mm] long) 1

8

Gr 0 e gea ao

219 07-029365 SCREW, TEK (#12-14 x 1" self tap, bonded sealing head) | 12
220 VENT, ENGINE AIR (Pagoda) 1
235 7970 with Wisconsin engine

Call Simon with anines other than those listed above
221| 07-029365 SCREW, TEK (#12-14 x 1" self tap, bonded sealing head) 14
222 235 6820 DOOR ASSEMBLY (left hinged, with no latch cutouts) | 2

REGEE et i et Zord 5

o : mm
226| 10-128002

'WASHER, FLAT (Brass) | 8
227| 11-085800 STRIP, DOOR GASKET (Bulk item, order as needed)
(30 Ft [9.1 M] needed this application) AR

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 10 OF 12)

Po = B02.204] SIMON AERIALS INC. v urisor R




226

Art # B02.10113E

For versions with side-hinged Doors.

For earlier versions with upward-opening Doors, see next page.

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 10 OF 12)

SIMON AERIALS INC. v ree oo | iy

PUTEB02.204




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
230 DOOR (upward-opening, right, control side) 1
230 3210 First type (with paddle latch, no key lock)
232 3660 Secon_c_{ type (with drgvy !:'ﬂch% and separate key lock)

219 6030 Earlier style (Obsolete, superceded by later design)
(To identify: Dim. "X" on Door Bracket = 18.01" [.457 M].

8 g

Gas Spring is mounted with rod end down.)
232 8850 Right hand 1
2328860 __Lefthand 1

e stmanany

234 BRACKET, DOOR 1
219 8500 For earlier style hinge assembly ("X" = 18.01" [.457 M])

232 8840 For later style hinge assembly ("X" = 17.50" [.444 M])

(For replacement, use later style)
10-225200 Second type, must be used with Safety Clip, below.
10-225300 CLIP, SAFETY (req
A A1 , ’ v 70

20.2" [51.2 cm] extended, 12.4" [31.5 cm] retracted)
10-225100 Second type
(1”9" [48.3 cm] extended, 13.3" [33.6 cm] retracted)

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 11 OF 12)

ro.T= B02.204| SIMON AERIALS INC.  wcvores o [Ny




264, 266

231
265, 266

245, 246, 247

230

Art # BO2.10306E

With "Paddle" style Door Latch

(First style)

\ eyo( . B.O. 25 261, 262

1 90 1 88 1 89 243, 244 Art # B02.10305€

For versions with upward-opening Doors.
For later versions with side-hinged Doors, see previous page.

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 11 OF 12)

SIMON AERIALS INC. o oreor | o PLATEB02.204




PARTS LIST

e

s

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
242| 2195600 PLATE, DOOR MOUNT (for upward-opening design) 4
243| 07-040018 NUT, HEX (1/2"-13, Grade 5) 8
244| 07-065018 WASHE AL LOCK (1/2") 8

&

246| 07-062015 WASHER, FLAT (5/

16") 8

247 07-065015 WASHER, HELICAL LOCK (5/16") 8

248| 230 1540 LATCH, DOOR ("Paddle" style, first type) ) 2
BRACKET, LA or first type latch) .

252\ 10-223000 | LATCH, DRAW (Rubber, includes latch and hook) 2

253| 07-090100 MACHINE SCREW, ROUND HEAD (#10-32 x 3/4", Grade 2) | 4

07-013414 4

@‘ % Y,Mv.w,(,%‘m BRSEA .44»7 w.»:w/.u- .e; EES ; s & 5 3 3
257 234 1810 PAWL, KEY LOCK LATCH 2
258| 07-112500 MACHINE SCREW, PAN HEAD CROSS RECESS
(#4-40 x 3/8", with internal tooth lock washer) 4

: . m U : . N S O £ i :; it : ' ‘
' 262| 07-062014 WASHER, FLAT (1/4") - | 8
263 10-222900 HANDLE, POCKET PULL (includes attaching parts) 4
264 PAGODA, ENGINE DOOR T

vith De
2320750 | | with Isuzu engine
Call Simon with engines other than those listed above
265 219 9920 OUTLET, ENGINE EXHAUST 1

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 12 OF 12)

:léATE 802204 SIMON AERIALS INC- REV. 19 FEB., 1997 :I(;RT




264, 266

P.O.

253, 255 ~, i
T e P.O
T~ 252

263 239]
/ | 255 ,ﬁ/ 256

231

265, 266

245, 246, 247

230

248,
249,

vBo210306E |

With "Paddle“ style Door Latch

(First style) -
11 191 / : .

12 \/ .

T N
*" Voo 18 189 paa 244 M

For versions with upward-opening Doors.
For later versions with side-hinged Doors, see previous page.

TITLE SUPERSTRUCTURE ASSEMBLY, RP 46 (PLATE 12 OF 12)

SIMON AERIALS INC.  wvvreoer | o PLTEB(02.204




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
353 8550 BOOM ASSEMBLY, RP 46 1
1| 2335890 | | BASE BOOM WELDMENT 1o

5| 2187760 PAD, WEAR (2" x 4-3/4") (Base boom top) I
6 | 07-003084 CAP SCREW, HEX HEAD (1/2"-13 x 7/8", Grade 5) 14
7 | 07-065018 WASHER, HELICAL LOCK (1/2") 14

11 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X- S) |1

12 | 06-044800 90° ELBOW, "O"-RING TO 37° (8 C50X-S) 1
13 | 06-045100 90° ELBOW, "O"-RING TO 37° (10-8 C50X-S) [ 1

16 | 08-040700 RING, RETAINING (1 -1/ ") 2
17 | 07-003131 CAP SCREW, HEX HEAD (5/8"-11 x 2-1/2", Grade 5) 8
18 | 07-065021 WASHER, HELICAL LOCK (5/8") 8

21 | 03-494100 | ARM, LIMIT SWITCH (bent wire) S

22 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
23 | 07-065011 WASHER, HELICAL LOCK (#1 0) _ 2

TITLE BOOM ASSEMBLY, RP 46 (PLATE 1 OF 5, BASE BOOM)

PLATE B03.203 | SIMON AERIALS INC. oo |no 353 8550




17,18

30, 31

32, 33, 34

/ // 6 7, 8\ 4
15 26 // '36,37,38

//

| 30, 31
™~ 32, 33, 34
30, 31
32, 33, 34
98,99 .
95 / f
100
101, 102
TITLE BOOM ASSEMBLY, RP 46 (PLATE 1 OF 5, BASE BOOM)

SIMON AERIALS INC. v oo| o 3538550 |5 "B03.203




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
26 CARRIER, HOSE 1
08-081700 Current style (Entire length, consisting of 31 links)
08-07670 _Earlier style (Entire length, consisting of 44 links)

29 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 8

30 | 2185280 CLAMP, HOSE 4

31 | 2181180 COMPRESSION BAR, HOSE CLAMP (with countersink) 1
& R 3 s % ; g i % s ‘ »

33 | 07-050016 NUT, LOCK (3/8"-16, Grade 5 8
34 | 07-062016 WASHER, FLAT (3/8") 4
35 234 5810 PAD, WELA‘B%(M?‘QQ agghgr) (8-1/2" ‘ ) 1

39 ANCHOR WELDMENT, MOVING | 1
236 2870 For use with current Hose Carrier 08-081700 (see ltem 26)
233 5870 e For use with earlier Hose Carrier 08-076700 (see ltem 26)

TITLE BOOM ASSEMBLY, RP 46 (PLATE 2 OF 5, BASE BOOM)

FLATE B03.203 [SIMON AERIALS INC. oo |no 353 8550




[ 19,24,25

98,99 o

7

101, 102

TITLE BOOM ASSEMBLY, RP 46 (PLATE 2 OF 5, BASE BOOM)

SIMON AERIALS INC.  wvr o | e’ 3538550 |Na °B03.203




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
43 | 2336880 TIP BOOM WELDMENT 1
44 | 2189930 PAD, WEAR (6" x 7-5/8") (Tip boom, top, front) 1
45 | 07-003085 | CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5) 4

49 03 405000 TUBING SHRINK (Black 1/2") (Bulk item, order as needed.
4-1/2 Ft [1.37 M] needed here) A.R.

53 | 2335980 | PIN, ARTICULATION CYLINDER (Base end)
54 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 1
55 | 07-065016 | WASHER, FLAT (3/8") 1

58 | 07-003052 | CAP SCREW, HEX HEAD (3/8"-16 x 2-3/4", Grade 5) | 4
59 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
60 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #12 AWG)

03-488800 CABLE, ELECTRICAL (Type F 569, 19 conductor, #16 AWG)
(Bulk item, 184 Ft [56.1 M] required this application) A.R.
61 10-150900 SLEEVE (Plastic coil) (Bulk item, order as needed

64 | 3538740 | | HOSE ASSEMBLY (#4, 1.68 Ft [.51 M] long)

1
65 10-113200 PROTECTOR, HOSE (Neoprene, 6" x 9" x 1/8") 9
66 10-060600 CLAMP. LOQP (3/8f') 3

70 | 2301000 | SPACER, HOSE CLAMP 1
71 | 03-064700 TIE, CABLE (14.5" [368 mm] long) 10

TITLE BOOM ASSEMBLY, RP 46 (PLATE 3 OF 5, TIP BOOM)

PLATE B03.203 | SIMON AERIALSINC. o |no 353 8550




40, 41, 42
\

g

A 56
Art # B03.20302E 53
45, 46
TITLE BOOM ASSEMBLY, RP 46 (PLATE 3 OF 5, TIP BOOM)
SIMON AERIALS INC. o on| et 353 8550 | "B03.203




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
72 JIB BOOM WELDMENT 1
233 6790 Current style (hoses down right side of jib boom, as shown)
2 Earlier style (hoses run down left side of jib boom)

e

233 4810 "Current version (1-1/2" x 12-1/4") (replaces 232 2120)
233 7240 Earlier version (1-1/2" x 10-5/16") (replaces 233 7010)
75 07-003094 CAP §CREW, HEX HEAD (1/2“-13 x 3-1/4", Grade 5) -2

79 | 2322040 PIN, PARALLEL ARM (Upper end) (1-1/4" x 5-1/8")
Note: holes on pin are 4-1/4" (108 mm) apart 1
80 | 2322060 PIN, PARALLEL ARM (Lower end) (1-1/4" X 5-1/8")

2

.M | JepEce: s
82 | 07-003052 CAP SCREW, HEX HEAD (3/8"-16 x 2-3/4", Grade 5) 5
83 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 5
84 | 08-040700 RING, RETAINING (1-1/4) 6

86 | 08-002200 | BEARING, FLANGED
(1-1/4" 1.D., 1-1/2" O.D., 2" flange, 1-1/2" long) 4

(6
07-003052 1
07-050016 NUT, LOCK (3/8"-16, Grade 5) 1
08-040700 RING, RETAINING (1-1/4") 2
% % A0 o : g, BiAWI $4A o

TITLE BOOM ASSEMBLY, RP 46 (PLATE 4 OF 5, JIB BOOM)

PLATE B03.203 | SIMON AERIALS INC. o s |no. | 353 8550




101, 102

Art # B03.20303E

TITLE

BOOM ASSEMBLY, RP 46 (PLATE 4 OF 5, JIB BOOM)

SIMON AERIALS INC. oo v o | i

353 8550

S TEB03.203




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

The following items are not included as part of Boom
Assembly 353 8550:

98 07-003096 CAP SCREW, HEX HEAD (
99 07-058400 NUT, LOCK (1/2"-13, Grade 8)

RING, RETAINING (2')

—h
~
N
e
—
w
X
w
w
S~
)
-
Q-
Q-t
(0]
a
~—"

2 %

232 2070 PIN, PLATFORM PIVOT (1-1/4" x 10-1/8") 1
104 07-003052 CAP SCREW, HEX HEAD (3/8"-16 x 2-3/4", Grade 5) 1
105| 07-050016 NUT, LOCK (3/8"-16, Grade 5) |1

TITLE BOOM ASSEMBLY, RP 46 (PLATE 5 OF 5)

PLATE B03.203 | SIMON AERIALS INC.  coreor | 353 8550

NO.




101, 102

Art # B03.20303E

TITLE

BOOM ASSEMBLY, RP 46 (PLATE 5 OF 5)

SIMON AERIALS INC. v ores oo |

353 8550

PMEB03.203




PARTS LIST
SEE
TEM| PARTNO _|SECTION DESCRIPTION Qry.
PLATFORM GROUP 1
354 5990 For RP 46 "Reach Plus"
3536050 | For RP 66 "Reach Plus®

t O 40 A :
353 6060 For RP 66 "Reach Plus"
2 231 9380 PLATFORM WELDMENT (30" x 60" [.76 M x 1.52 M]) 1
3 | 3514160 BAR ASSEMBLY, LATCH N_ 1

; ‘ . s;m ';; ﬁs E 5 ,%-% ; 4R, . » a‘ . A ;
7 07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) 1
8 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 1
9 | 08-010100 SPRING AND TUBE ASSEMBLY | 1

13 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
14 | 03-021300 SWITCH ASSEMBLY, FOOT (Single pole) 1
15 | 03-021301 SWITCH (Single pole, double throw) 1

19 03-045000 REDUCER (3/4" NPT to 1/2" NPT) 1
20 03-063300 GRIP, CORD (1/2", with .31" to .38" seal) 1
21 0§;085ZQQ QABLE, ELECTRICAL (SJO, 4 coﬁpdug‘tor, #16 AW%G)

06-039800 X-S)

01-202000 VALVE, CROSSOVER RELIEF (1200 psi) 1
350 7654 TUBE ASSEMBLY (3/8" 2

0 0o 3 5 g &

31 07-090011 NUT, LOCK (1"-8, Grade 8)
07-004087 CAP SCREW, HEX HEAD (1/.
W . ” ‘K{:ss % S

Y

R B

TITLE PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 1 OF 3)

PLATE B4 201| SIMON AERIALS INC. v ree o | nir!




54

53,

N
n

51

49, 50

&

IR/ e
L XARREER

o)

N\,
)

Art # B04.20101E

PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 1 OF 3)

TITLE

B04.201

PLATE
NO

PART

REV. 19 FEB., 1997 | NO.

SIMON AERIALS INC.




PARTS LIST

i

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
34 | 2314460 BRACKET, CONSOLE MOUNTING 1
10-069600 CLAMP, TUBE (1-1/4" O.D.)
07-003045_ CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)

40 | 2319740 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
41 See Plate . .| E01.16 CONTROLLER (Drive/ Steer) 1
42 | 03-491100 | E01.10 | CONTROLLER

02: /04700 9.4 M LEER, MIN (J . . L
01-207100 | D14.04 VALVE, PLATFORM LEVEL AND ROTATE 1
07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2
'WASHER, FLAT (1/4" SAE) 2

2 J "m ' SR Shiind S R ; R SE R PR S o 2t
06-044400 90° ELBOW, "O"-RING TO 37° (4-6 C50X-S)
07-004047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 8) 2
07-062016 WASHER, FLAT (7/16") 4

03-711300 Single, 20 Amp, 220 Volt AC (available)
56 | 03-062100 BOX, ELECTRICAL RECEPTACLE (Weatherproof) 1
COVER, I;!_ECTRICAL RECEPTACLE (Weat!;erproof)

Sty

(#6-3
59 | 07-062007 WASHER, FLAT (#6)
03-042000 CONNECTOR, CABLE (2 screw,

TITLE PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 2 OF 3)

PLATE B04.201| SIMON AERIALS INC. v ores e |0




Art # B04.20101E

N f RIS
Ry
“,o.“.".,\.@ R

/ Y 4
77— 3 \ 4 \ 9
;

h\\ \X,:o A W\m\.«\\.\\ \||I|||N|=||~

21

19, 20,

P

14,

PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 2 OF 3)

TITLE

B04.201

PLATE
NO

PART

REV.19FEB., 1997 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.

The following items are not part of the Platform Assembly,
but are included in the Platform Group:

)

' 65 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 2
66 | 08-040700 RING, RETAINING (Extemnal, 1-1/4") 4
67 | 2054670 1

CLAMP, HOSE (Two hole, #4)
% a .» » ) 3

he Platform Group:

L

5 28

'REW, HEX WASHER HEAD

X

07-029365 |

K
(#12 x 1", Self drilling, with rubber seal) 11
74 | 03-066400 TIE, CABLE (20" [51 mm] long) 2

77 10-089500 TAPE, MARKING‘»(to wrap optional foam tubing)
(Yellow, 2" [51 mm] wide x 36 Yd. [32.9 M] long roll) AR.
78 | 03-038800 LAMP, CONTROL PANEL (hooded) (option)

TITLE PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 3 OF 3)

PART

:IC_)ATE BO4201 SIMON AERIALS INC- REV. 19 FEB, 1997 | NO.




’ 19, 20, 21
15, gg12

16 : - —

31 Art # B0O4.20101E

TITLE PLATFORM ASSEMBLY, RP 46, RP 66 (PLATE 3 OF 3)

PLATE

SIMON AERIALS INC.  coores oo | o PLATE B04.201




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
1 2326430 COVER WELDMENT, PLATFORM CONSOLE 1
2 07-017046 CAP SCREW, BUTTON HEAD
6 x 1-1/4", Hex socket, Grade 5

3/8"-1

gt B 408

: : } .j R (e
10-030100 LATCH, DRAW
07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2)
07-040111 NUT, HEX LOCK (#10-32, Grade 5

TITLE PLATFORM CONSOLE COVER ASSEMBLY, MP/ RP SERIES
PLATE B304.299| SIMON AERIALS INC. oo o 2326440




Art # B04.29901E

TITLE PLATFORM CONSOLE COVER ASSEMBLY, MP/ RP SERIES

SIMON AERIALS INC.

REV. 27 OCT., 1994

PART
NO.

2326440

" TEB04.299




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 GROUND VALVE BANK ASSEMBLY 1
353 8650 For Model RP 46

)

353 6090 For Model RP 66

01-231200 For Model RP 66
(nameplate is stamped "VAC 5710-0004-001")
3 MANIFOLD, ADAPTER _ 1

i Exoudinod

7 | call Simon PILOT REDUCING KIT T -
8 SPOOL, PILOT REDUCING ]
2 BALL . I
()

it i

13 | PLUG, SOCKET )
14 * "O"-RING 2
]

15 | Call Simon INLET FILTER KIT

PO

19 PLUG, SOCKET

1
20 * "0"-RING 1
21 | CallSimon | |  __ PLUG, SAE PORT 2

o

25 NUT, HEX
26 NUT, HEX JAM
27 | Seeplate..| D13.08 _VALVE SEGMENT, STEER CONTROL

S B0 )

R

ittt

TROL . 1
]

31 | Seeplate..|D13.10 ~ VALVE SEGMENT, SWING CON
32 | 01-231201 PLATE, STACKING

TITLE GROUND VALVE BANK ASS'Y., RP (ELECTRO-PROPORTIONAL)
PLATE ©02.201| SIMON AERIALS INC. v oro o | o




Art # C02.20101E

21, 22, 23*

RP (ELECTRO-PROPORTIONAL)

GROUND VALVE BANK ASS'Y.,

SIMON AERIALS INC.

TITLE

C02.201

PLATE
NO

PART

REV. 19FEB., 1997 | NO.




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
The following items are included with the Ground Valve
Bank Assembly. They are not included with the Ground
Valve Bank:

A S

38 | 06-047000 " 45° ELBOW, "O"-RING TO 37° (6 V50X-S) 3
39 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 2
1

06-044700 | (6-8 C5OX-S
- 3 SIRIES e : s By

o IS > = be W, | Tt

06-044800 90° ELBOW, "O"-RING TO 37° (8 C50X-S) 1
06-207800 ADAPTER, SWIVEL NUT (8 F650X-S) 2
01-019000 VALVE, FLOW QQNTROL (Needle valve, #8 SAE ports) 2

ORING TO 8 V50

50 | 06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S) | I
51 | 06-056000 BRANCH TEE, 37° FEMALE SWIVEL NUT (6 S6X-S) 1
52 | 06-051500 | 90° ELBOW, SWIVEL NUT (6 C6X-S) 1

(0-400 psi [0-28,000 kPa)) 1
56 | 06-043300 ADAPTER (LONG), "O"-RING TO 37° (12 FF50X-S) 2
57 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 3
) 20 ; i .

TITLE GROUND VALVE BANK ASS'Y., RP (ELECTRO-PROPORTIONAL)

ro."- C02.201 SIMON AERIALS INC. v oreo o |nor




37, 38

41, 42

40

41, 43,
45, 46, 47

44, 45, 46, 47

37,39

37, 38

37, 39

48, 49, 49

C02.20202E

56, 57 57, 58 58
TITLE GROUND VALVE BANK ASS'Y., RP (ELECTRO-PROPORTIONAL)
SIMON AERIALS INC. v oreovm | g "TEC02.201




ITEM

PART NO

SEE
SECTION

12
13

i

353 5620
353 562

T

219 6530

10-144300
03-492300
03-492200

01-225700
03-024000

03-70200
03-454900

TITLE. GROUND CONTROL B(

PLATE
NO.

C03.201

SIMON A




10,

18,

12 J

49

51

51, 52

2

~_
8

(

10, 12 | ]
9, 12@ ®

15,16, 17— _

(.

13,14,50— |

EMERGENCY STOP

aaaaaaaaaaaaaa

21, 23, 24, 25 ——’/N@«@ ©

19, 20

L

22, 23, 24, 25
15, 16, 17

13, 14, 50
19,20  5¢ 23 24,25

Art # C03.20101E

TITLE GROUND CONTROL BOX ASSEMBLY, MP, RP 46, RP 66 (PLATE 1 OF 3)

SIMON AERIALS INC. oo | ng

PUMTE C03.201




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
GROUND CONTROL BOX ASSEMBLY (continued)
21 03-402500 SWITCH, PUSH BUTTON (10 Amp, 250 Volt AC)
(Choke/ Glow Plug) (comes with Control Box Ass'y.) 1

23 | 03-402800 BUTTON, PUSH (Blue) (Choke/ Glow plug) (Engine start)
(Some earlier versions used Red [03-402700] or Green
[03-402900] push buttons. Order 03-402800.) AR.

27 7-011335 MACHINE SCREW, PAN HEAD (#6-32 x 1/2") 6
28 07-050007 NUT, HEX LOCK (#6-32, Grade 5) 6
29 | 07-062009 WASHER, FLAT (#8) I

% B

s

g e et ao 2o » Haa A 2 i 2 ot : i : i
33 | 03-050100 RELAY, PLUG IN (12 Volt DC, double pole) 3
34 | 03-052800 RELAY, TIME DELAY (.1 to 102.3 second, 12 Volt DC) 1
35 | 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire) 57

() ol

- 03-027231
39 | 03-044900
232 3870

i ; ookt e o

03-063200 " GRIP, CORD (3/4", with .69" to .75" seal) 4
03-055600 NUT, CONDUIT (3/4") 4
03-041000 GRIP, CORD (1/2", .with 38" to .44" seal) 1

TITLE GROUND CONTROL BOX ASSEMBLY, MP, RP 46, RP 66 (PLATE 2 OF 3)

zlaATE C03201 SIMON AERIALS INC- REV. 09 FEB., 1996 :gRT




80, 81, 82

32, 33 30, 31 28, 29

Z|7)0\%||Z|Z)2)%.
7 7
/0
SSSSISSSIS

77—

78, 1\

79 -_-1-:'r==1=r.‘K
CI0I0I0ICINIOIICIDIICIIOIOIDIO
oooooo@@ocoooo olocl2@
O0|0[CIOIOICIOOC0OIC[ORIOOIO

35
26 —
]
27, 28,/
29 )
- / \ \ \
— / \ \
35
30, 31
32,34 36
Art # C03.20101E 46, 47
. 45, 47
View of inside of box
43, 44

TITLE GROUND CONTROL BOX ASSEMBLY, MP, RP 46, RP 66 (PLATE 2 OF 3)

SIMON AERIALS INC.  cvoores o0 | i PLATE C03.201

NO.




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
The following items are not included with the Ground
Control Box:

50 | 03-499800 | | SEAL, CIRCUIT BREAKER BUTTON (option) 1

51 03-506200 SEAL, TOGGLE SWITCH (option) A.R.
52 | B SGWITCH, TOQQLE (yx_ilh "Dual Fuel" option)m 1

are typically used in Simon electrical control boxes:

T~ —

54 | 03446100 | | CABLE, ELECTRICAL (10 condu

T, o100

ctor, fH 8 AWG)“

s sans S

58 | 03-088300 WIRE, ELECTRICAL (#14 AWG, Blue, stranded)
59 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
60 | 03-087600 | WIRE, ELECTRICAL (#16 AWG, Black, stranded)

64 | 03-096000 TERMINAL, END (Blue, "piggyback”) (#14-16 AWG)

65 | 03-094600 TERMINAL, RING (Blue, #14-16 AWG, #10 stud)
66 | 03-091200 TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud)

70 | 03-095500 TERMINAL, RING (Yellow, #10 AWG, #6 stud)
71 | 03-095700 TERMINAL, RING (Yellow, #10-12 AWG, 3/8" stud)

72 | 03-099100

st D

CONNECTOR, BUTT (Yellow, #10-12 AWG)

76 | 03-405200 TUBIN\\G, HEAT SHRINK (Clear, 3/16")
77 03-066300 BAR, JUMPER (2 pole) (Double line jumper)
78 | 03-067500 BAR, JUMPER (8 pole) (Triple line jumper)

o s s

E po @

TITLE GROUND CONTROL BOX ASSEMBLY, MP, RP 46, RP 66 (PLATE 3 OF 3)

PLATE 503.201] SIMON AERIALS INC.  wevoree i |mor




48,49 —_

135 145 50”\*»“@

©

CHOKE / GLOW PLUG

EMERGENCY STOP

GROUND PLATFORM

FENGINE START

O

13,14, 50

Art # C03.20101E

TITLE GROUND CONTROL BOX ASSEMBLY, MP, RP 46, RP 66 (PLATE 3 OF 3)

SIMON AERIALS INC.

PART
NO.

REV. 09 FEB., 1996

PLATE
NO.

C03.201




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 ENGINE ASSEMBLY (Ford LRG-423) 1
Call Simon 63 HP (47 Kw) liquid cooled gas four cylinder
_Call Simon 63 HP (47 Kw) liquid cooled dual fuel four cylinder

8 | 2353930 | BRACKET, CHOKE SOLENOID 1
9 | 03-452100 CYLINDER, CHOKE SOLENOID (12 Volt DC) 1
10 | 07-075414 | ROLL PIN (1/8" x 1") b

14 | 03-712500 ISOLATOR, BATTERY (marked “48090") 1

15 | 03-467500 RELAY (Single pole, single throw, 12 Volt DC,
normally open, sealed) 1

URE ¢ H

S

i &

18 | 03-088400 | WIRE, ELECTRICAL (Black, #14 AWG) (Bulk item, order
as needed.) AR.

19 | 03-466300 WIRE, ELECTRICAL (Red, #10 AWG stranded

23 | 03-486000
03-473900

6 Ft [1.83 M] needed in this application.) AR.
28 10-061600 CLAMP, LOOP (1", G-16) 2

TITLE ENGINE ASSEMBLY, FORD LRG-423 (PLATE 1 OF 2)

PLATE 504.108| SIMON AERIALS INC. oo Lo




17,18, 19

36 thru 41
8 thrui1

(YCH
PRI IRIXITII
KX XXX
RIS

o
=

33, 34, 35

30, 31, 32

29

PART

20 thru 26

©

Art # C04.10801E

NO.

C04.108

NO.

REV. 05 MAR., 1996

TITLE

ENGINE ASSEMBLY, FORD LRG-423 (PLATE 1 OF 2)
PLATE

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
29 09-006500 MOUNT, ENGINE 4
30 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 8
31 | 07-065016 | | WASHER,HELICALLOCK(3/8) | 8

35 | 07-058400 | | NUT,LOCK (1/2"13) 4
36 234 5740 FLANGE, EXHAUST (on other side of engine) 1
37 | 09-055100 | | MUFFLER, ENGINE EXHAUST ]

10-004700

TITLE ENGINE ASSEMBLY, FORD LRG-423 (PLATE 2 OF 2)
PART

PLATE C04108 SIMON AERIALS INC- REV. 05 MAR., 1996 | NO.

NO.




36 thru 41

@
O
)
—
@

17,18, 19

8 thrui1

b

5 F\
S TE 30, 31, 32
—

33, 34, 35

©

Art # C04.10801E

_—13

20 thru 26

TITLE

PART

ENGINE ASSEMBLY, FORD LRG-423 (PLATE 2 OF 2)

PLATE
NO.

C04.108

SIMON AERIALS INC.

NO.

REV. 05 MAR., 1996




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 | 354 6230 ENGINE GROUP (Isuzu C-240; RP 46, T-40) 1
2 | 354 5343 ENGINE ASSEMBLY (Isuzu C-240) 1
3| 2319100 ENGINE (modified with new engine mounting plate) 1
4 | 09-049200 ENGINE (Isuzu C-240 liquid cooled Diesel) 1
5 --- SWITCH, OIL PRESSURE (comes with engine) 1
6 --- LAMP, GLOW PLUG INDICATOR (comes with engine) 1
7 --- AIR CLEANER ASSEMBLY (comes with engine) 1
8 --- ELEMENT, AIR FILTER (comes with engine) 1
9 --- PIPE, INTAKE (Straight) (comes with engine) 1
10 --- PIPE, EXHAUST (Straight) (comes with engine) 1
11 --- CLAMP, MUFFLER (comes with engine) 1
12 --- MUFFLER (comes with engine) 1
13 --- SOLENOID, FUEL SHUTDOWN (comes with engine) 1
14 --- BOLT, HEX HEAD (comes with engine) 4
15 --- WASHER (comes with engine) 4
16 | 236 7080 BRACKET, THROTTLE SOLENOID 1
17 | 236 7090 SPACER, THROTTLE SOLENOID BRACKET 1
18 | 03-456900 SOLENOID. THROTTLE (4-bolt mount) (with module) 1
19 | 07-003005 CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5) 4
20 | 07-060014 WASHER, FLAT (1/4", SAE) 8
21 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
22 | 11-008005 ROD, THREADED (1/4"-28, Grade 5) (3 ft [.91 m] long piece.
Cut fo fit. 13" [.33 m] long piece needed here.) 1
23 | 09-016402 BALL JOINT (1/4"-28, straight) 1
24 | 09-016403 BALL JOINT (1/4"-28, 90°) 1
25 | 07-047114 NUT, JAM (1/4"-28, Grade 5) 3
26 | 07-065014 WASHER, HELICAL LOCK (1/4") 1
27 | 236 0160 ARM, THROTTLE LEVER 1
28 | 06-211300 ADAPTER, BSP TO NPT (1/8 x 1/8 F3HG-S) 1
29 | 06-074600 STREET TEE (1/8 MRO-S) (2MP-2FP-2FP) 1
30 | 09-052200 SENDING UNIT, OIL PRESSURE GAUGE (0-100 psi [690 kPa]) 1
31 | 05-081900 FUEL LINE (5/16") (Vent, valve cover breather)
(Bulk item, order as needed. 2.4 ft [.73 m] used here.) AR.
32 | 09-004600 CLAMP, WORM (1/4" to 5/8") 1
33 | 10-061200 CLAMP, LOOP (G-12, 3/4") 1
34 | 07-005147 CAP SCREW, HEX HEAD (M8-1.25 x 16 mm, Grade 8.8) 1
35 | 07-066005 WASHER, HELICAL LOCK (8 mm) 2

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerials Inc.

SECTION co 4.| PLATE NO. 1 Ogl PAGE 01

REV.  |DATED PART
= 29JAN, 1997 |NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




1
os” Q%/
3l 88, 89, 90 @\10
32 \ 91, 92, 93 |
34, 35 : | g
~ L
3B — " a3, 44
. 7 37, 38, 39 3
a1, 42/)\'\' :6 o
40~ 182y 56 | '
—_ 1l 86
4495 g (P0760,51 | 83 B 12
\% \A4' 85 éy 105, 106,
e z SN 107
47, 48 LA T
T >101 thru

23

Art # C04.10801E

19, 20, 21
Simon Aerlals Inc. TITLE
10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
vy PART REV.  |DATED SECTION | PLATE NO. | PaGE
A L) - 29.um, 1997 C04. 109701




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
ENGINE ASSEMBLY (continued)

36 | 235 2040 PANEL, ENGINE ACCESSORY 1
37 | 06-059000 SPACER (Sleeve 6 TX-S) 4
38 | 07-060016 WASHER, FLAT (3/8", SAE) 8
39 | 07-050016 NUT, STOP (3/8"-16) 4
40 | 03-051300 RELAY (12 VoIt DC, single pole, single throw) 2
41 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 4
42 | 07-060014 WASHER, FLAT (1/4", SAE) 4
43 | 07-111600 WASHER, EXTERNAL TOOTH LOCK (1/4") 2
44 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
45 | 03-456803 MODULE, THROTTLE SOLENOID 2
46 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
47 | 07-062009 WASHER, FLAT (#8) 8
48 | 07-050011 NUT, STOP (#10-24) 4
49 | 03-468700 BLOCK, TERMINAL (14 station) 1
50 [ 07-011334 MACHINE SCREW, ROUND HEAD (#6 32 x 3/4") 2
51 | 07-050007 NUT, STOP (#6-32, Grade 5) 2
52 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)

(Panel ground, used on some earlier versions. Not shown.) 1
53 | 07-060014 WASHER, FLAT (1/4", SAE) 1
54 | 07-111600 WASHER, EXTERNAL TOOTH LOCK (1/4") 1
55 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 1
56 | 10-115800 DECAL, "GLOW PLUG INDICATOR" 1
57 | 03-712500 ISOLATOR, BATTERY (90 Amp) 1
58 | 01-236900 | D08.15 PUMP ASSEMBLY, HYDRAULIC (marked "PAVC 65 X 3224")

(50 c.c./ rev. ouiput) 1
59 | 07-003127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 5) 2
60 [ 07-060021 WASHER, FLAT (5/8") 2
61 [ 07-065021 WASHER, HELICAL LOCK (5/8") 2
62 | 06-216700 FLANGE, SUCTION FITTING (1-1/2")

(includes two flange halves and mounting hardware) 1
63 | 06-216600 90° FITTING (1-1/2" stem to 1-1/2" hose) 1
64 | 06-045600 90° ELBOW, "0"-RING TO 37° (12-16 C50X-S)

(12MJ-16MB 90°)

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerials Inc.

SECTION C04 .I PLATE NO. 1 09| PAGE 02

REV.  |DATED PART
= 29JAN. 1997 [NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




i\
a1, 42— [ 36
40/@]@ /656 86 /”/
4495\@%% ¥5 50,51 | 83 . 13
\% \A4, 85 é L 105, 106,
/ ’ /‘a/ 75 }“r NN PEN | 107
n 2T 101 thru
100 104

Simon Aerials Inc. TITLE

10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Milwaukee Wisconsin 53224 USA

parls Phone 1-800-47-SIMON PART REV. | DATED SECTION PLATE NO. [ PacE
x 414355172 NO. - 29 JAN., 1997 CO4 I 109 02




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qry.
ENGINE ASSEMBLY (continued)
65 | 06-047000 45° ELBOW, "0"-RING TO 37° (6 V50X-S) (6MJ-6MB 45°) 1
66 | 353 6550 TUBE, HYDRAULIC 1
67 | 06-048500 RUN TEE, MALE "0"-RING TO 37° (6 R50X-S) (6MB-6MJ-6MJ) 1
68 | 01-013900 VALVE BLOCK, CARTRIDGE 1
69 | 01-013700 VALVE, TWO-WAY (Solenoid operated) 1
70| 01-013701 SEAL KIT, VALVE 1
71| 01-013702 COIL (12 Volt DC) 1
72 | 06-079000 CONNECTOR, SWIVEL NUT (6 F650X-S) 1
73 | 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S) (6SJX-6MJ-6MJ) | 1
74 | 06-191900 ADAPTER, "0"-RING TO 37° (6-4 F50X-S) (6MJ-4MB) 1
75| 02-036500 ADAPTER, PUMP (1/2" [13 mm] thick)
(12 hole, 14-1/4" pilot fiywheel housing to
"C" [2 hole, 5" pilof] pump mount) 1
76 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 12
77 | 07-065016 WASHER, HELICAL LOCK (3/8") 12
78 | 03-735800 STRAP, GROUND (Braided, 12" [30.5 cm] long) 1
79 | 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 1
80 | 07-066006 WASHER, LOCK (10 mm) 1
81| 07-060016 WASHER, FLAT (3/8", SAE) 2
82 | 02-048700 HUB, PUMP COUPLING (1.25", 14 tooth spline) 1
83 | 02-046200 FLANGE, PUMP COUPLING. 1
84 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 8
85 [ 07-065016 WASHER, HELICAL LOCK (3/8") 8
86 | 10-061200 CLAMP, LOOP (G-12, 3/4") 1
87| 2180190 BRACKET, AIR CLEANER 1
88 | 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 4
89 | 07-066006 WASHER, LOCK (10 mm) 4
90 | 07-062016 WASHER, FLAT (3/8") 4
91 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1") 4
92 | 07-050016 NUT, STOP (3/8"-16) 4
93 [ 07-060016 WASHER, FLAT (3/8", SAE) 4
94 [ 09-015000 CLAMP, HOSE (Worm type) (3") 4
95 | 09-018900 ELBOW, RUBBER (2" 1.D.) 2
96 | 09-051100 PIPE, AIR INTAKE (Metal) 1

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerlals Inc.
10600 West Brown Deer Road

SECTION co 4.| PLATE NO. 1 Ogl PAGE 03

REV. I DATED PART Parts Phone 1-800-47-SIMON

- 29 JAN., 1997 [NO.

Fax 414-355-3172

24 Hr (Maching) 414-362-8280

Milwaukee Wisconsin 53224 USA




88, 89, 90
32

®

[<>]
1
<

7 37,38,39
250,51 | 83 13
D éf 105, 106,
7N 107
AN °
5~ T 101 thru
100 104

23
Ant # C04.10901E
19, 20, 21
Simon Aerials Inc. TITLE
10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
s eiiney PART REV.  |DATED SECTION | PLATE NO. | PAGE
24 Hr (aching) 4 4-362:8280 NO. = 20 JAN., 1997 COo4. 109 03




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qry.
ENGINE ASSEMBLY (continued)
97 | 09-015000 CLAMP, HOSE (Worm type) (3") 2
98 | 09-036200 HOSE, FLEXIBLE (2-1/2"1.D.) 1
99 | 10-003800 RAIN CAP (2" 1
100 | 09-006500 MOUNT, ENGINE 4
101 [ 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 8
102 | 07-060016 WASHER, FLAT (3/8", SAE) 8
103 [ 07-062016 WASHER, FLAT (3/8") 8
104 | 07-050016 NUT, STOP (3/8"-16) 8
105 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3") 4
106 [ 07-060018 WASHER, FLAT (1/2", SAE) 4
107 [ 07-058400 NUT, LOCK (1/2"-13, Grade 8) 4

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

SECTION Co 4.| PLATE NO. 1 Ogl PAGE 04 REV. _ IDA;SEBAN., 1007 ;;(\)I.QT

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




40
— _~56 g6
4495 %% ¥4 50,51 | 83 . | 3
T‘%/\Ak 85 é 105, 106,
SED 35 R 107
47, 48 B! T
o [ 101 thru
\OL\\ 100 104

"\23
18

19, 20, 21

Simon Aerials Inc. TITLE
10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

h Pyey PART REV. DATED SECTION PLATE NO. PAGE
24 e Qoo 4143523280 | O o Tomen AN C04 P 100 7 04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 352 9370 PENDANT ASSEMBLY, REMOTE CONTROL 1
2 BOX, CONTROL (includes cover) 1
219 3970 drilled for this application
03-406100 undrilled box
3 | 03-020500 SWITCH, TOGGLE (Steer) (Three position, momentary contact,
single pole, double throw) 1
4 SWITCH, TOGGLE (Pump) (Three position, momentary contact) 1
03-020500 single pole, double throw (current versions)
03-020600 double pole, double throw (some earlier versions)
5 | 03-020600 SWITCH, TOGGLE (Drive) (Three position, momentary contact,
double pole, double throw) 1
6 | 03-497900 SEAL, PANEL 3
7 | 10-131500 DECAL, REMOTE CONTROL PENDANT 1
Current style has White and Red lettering on Black background.
Earlier style has Black lettering on a White background.
Appearance change only, current style will be supplied.
8| 01-031705 KNOB, CONTROL BOX MOUNTING 2
9 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
10 | 07-062011 WASHER, FLAT (#10) 10
11 | 03-446100 CABLE, ELECTRICAL (#18 AWG, 10 conductor)
(10 ft [3.05 m] needed for this application) AR.
12 | 03-041700 GRIP, CORD (3/8", with .31" to .38" seal) 1
13 | 03-055700 NUT, CONDUIT LOCK (3/8") 1
14 | 03-091200 TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG) 12
15 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 5
16 | 03-064100 MOUNT, CABLE TIE (adhesive backed) 1

TITLE

PENDANT ASSEMBLY, REMOTE CONTROL

Simon Aerials Inc.

SECTION C06 .| PLATE NO. 06 [ Pace 01

REV'A lDﬁE[F)EB., 1997 bpl‘(\)r.{T 352 9370

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




5, 6

11

12,13

/8, 9, 10

ART # C06.06001E

Simon Aerials Inc. TITLE

10600 West Brown Deer Road

10600 West Brown Daet Road n PENDANT ASSEMBLY, REMOTE CONTROL
Parts Phone 1-800-47-SIMON PART DATED

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

NO.

352 9370

REV.
Al

14 FEB., 1997

SECTION COG[PLATE NO. 06 | PAGE 01




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 PLATFORM CONTROL BOX ASSEMBLY 1
353 6241 For Model RP 46 "Reach Plus"
353 624 |_For Model RP 66 "Reach Plus’

03-409800 (Red "twist to release" style) (earlier versions) 1
03-702000 (Red "pull to release" style) (current version) 1
5 | 03-454900 BASE, CONTACT BLOCK 1

8 | 03-032600 SWITCH, TOGGLE (ChSke/ Glow plug; WEngine spéed)
(for RP 66) (3 position, 2 maintained and 1 momentary
contact, double pole, double throw) 1

GcERes s P

11 | 03-402800 | ~ BUTTON, SWITCH (Blue) (for RP 46) I
12 10-151000 CAP (Black vinyl) (for RP 46) 1
13 | 03-020300 SWITCH, PUSH BUTTON (Emergency pump) 1

e

Engine warningq‘indi'cator Iamp e
Glow plug indicator lamp (with optional Diesel engine) 1
16 | 03-481300 HOLDER, DIODE (used with "Type 1" diode)

L S . (2 positiol ined contact, s e, SHgIe INFow ,
19 | 03-020300 SWITCH, PUSH BUTTON (Horn) 1
20 03-497900 PLUG, PLASTIC (1/2" dia., "Panel seal") A.R.
21 03-735200 | E01.16 CONTROLLER, SINGLE AXIS (with rocker) (Drive/ Steer) '

23 | 03-734900 | EO01.17 CONTROLLER, SINGLE AXIS (Boom extend/ retract)
(Identified as "MJ 9001-0401" or "MJ 4121-1020") 1
24 | 03-499500 COVERKIT, CONTROLLER

TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 1 OF 3)

ro."-C08.201| SIMON AERIALS INC. oo o0 |




9, 10,
11, 12\

GLOW PLUG 6

CHOKE D

BIRG LEE

RO

For Model RP 46

Art # C08.20103E

15, 16, 17

13,14

4,5,6

-

18

19

(( owormeane  RE\'CH PLus .us BOOM UP OPERATING INSTRUCTIONS HioH st/ £ @ ™
Q ’ t HORN
o ‘LOWSPEED
’ DRIVE t
\’_\ REZEST i3 BooM DoWN BOOMUP
AUXILIARV DRIVE
" " t ) E: FORWARD
OPERATING

SPEED

GLOW PLUG

CHOKE D

BOOM DOWN

23 22

= X:smon RERIELS =* = /\ 3,
49
.
Art # C08.20101E

TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 1 OF 3)
SIMON AERIALS INC.  rcvoorce oo | i PLATE C08.201




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
26 | 03-051700 RAIL, TERMINAL (1 M [39.38"] long section)
(305 mm [12"] long piece needed for this application) A.R.
27 03-051600 SOCKET, RELAY (Single pole, snap mount) 3
051500 = PLL |2 DC. single o '

29 | 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire)
For Model RP 46 39
For Model RP 66 ‘ 43

" 03-707200 BAR, JUMPER (4 pole) (Quad line jumper) AR.
32 | 03-036400 BLOCK, TERMINAL (2 conductor, #16-#24 ga. wire) 6
33 03-036500 BLOCK, TERMINAL (4 conductor, #16-#24 ga.”wihrxga) 1o

2 2 »,. g R g ;:, S g zg ,, i ‘ 2 : i ds
5 03-036600 RAIL, TERMINAL (1 M [39.37"] long section)
(102 mm [4"] long piece needed for this application) AR.
36 | 07-011335 | MACHI‘[\‘[‘E SCREW, ROUND HEAD (#6-32 x 1/2") 4

03-501800 . D nej . ,

40 | 03-027231 POTENTIOMETER (10 K Ohm) 2

41 | 03-044900 LOCK, SHAFT 2
BRACKET

42 232 3870

POTENTIOMETER MOUNTING 1
GO 56 N

() 2=0H ol >- b 2
| 45 | 03-063200 GRIP, CORD (3/4", with .69" to .75" seal) 2
46 | 03-055600 NUT, CONDUIT (3/4") 2

03-041000 GRIP, 38" t0 .44" seal) 1

TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 2 OF 3)

zl(_)ATEcos_201 SIMON AER'ALS INC. REV. 20 FEB., 1997 :gRT




4,5,6

D |
1 5, 1 6, 1 7/ ggggggggg
\\

23,

24 22,24

\

&N
dlollo

T oo%
23
o

O coccoce:

cooeeoooo

B0aBEaaaE
o o©

o %

Olelo
o
o
o
o
[

27, 28
30 TN 20
/
29
\ ,
31 @ @
O\ // 4)~~\“\
\\
5 7 5~ ) 45,46
40, 41 42, 43, 44 47 48 Art # C08.20102E
TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 2 OF 3)
SIMON AERIALS INC.  wcvzorcs o | o PLATE C08.201




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

The following items are are not included with the Platform
Control Box:

50 | 03-020400 | | SWITCH, TOGGLE (for optional lights) (not shown)
(2 position, maintained contact, single pole, single throw) 1
51 | 10-021100 | DECAL, LIGHTS (not shown) | _ 1

o

52 | 03-488800 CABLE, ELECTRICAL (Type F 569, 19 conductor, #16 AWG)
v (Bulk item, order as needed)

57 03—092200 COUPLING, INSULATED (Male, blue nylon, #14-16 AWG)
58 03-092300 COUPLING INSULATED (Female_ blue nylon, #14- ‘16 AWG)

62 | 03-098400 | TERMINAL, END (Blue, #14-16 AWG)

63 | 03-099000 CONNECTOR, BUTT (Blue, #14-16 AWG)
64 | | TERMINAL, INSULATED (Slip-on, yellow, #10-12 AWG)

68 | 03-005000 | | TERMINAL, RING (Red, #8 stud) |
69 | 03-066800 LOOM, WIRE (1/2")
70 | 03-066900 LOOM, WIRE (3/4") N

TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 3 OF 3)

o = C08.201] SIMON AERIALS INC. x| no




23,24 22,24

35, 36,
37, 38

32, 33, 34

4,5,6

13. 14 — BB00000a0

, OO OO

o, (=]

a O:(‘

% o
O O

AU )
bt
HENEG
DG =

IERE
X

15, 16, 17/@@@@@@@@@
\\

29~ |
31 @
1\
e
40, 41 42, 43, 44 47. 48 Art # C08.20102E
TITLE PLATFORM CONTROL BOX, RP 46, RP 66 (PLATE 3 OF 3)
SIMON AERIALS INC.  wcvoorco o | i PLTE C08.201




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
MOTION CONTROL VALVE ASSEMBLY
(for models with 360° continuous rotation superstructure) 1
353 1840 Earlier versions using #12 drive hoses

Marked "CBG HLC NYKM".
Set at 3000 psi [207 bar] [211 kg/cm?]) 1
01-013101 CONTROL VALVE

i e o i

6 | 06-057800 NUT, TUBE (12 BTX-S) 2
7 | 06-060900 REDUCER, TUBE END (12-8 TRTX-S) 2
8 90° ELBOW, "O"-RING TO 37° - 2

: , . ) ()
10 | 06-079000 CONNECTOR, SWIVEL NUT (6 F65X-S) 1
11 | 01-012800 VALVE, PRESSURE REDUCING (10 Gal. [37.8 L] per min.,
100 to 3000 PSI [6.9 to 207 bar] [7 to 211 Kg/ crm?],

06-096 ‘ | UNIO 0 F50-9). L
14 | 06-05000 BRANCH TEE, MALE "O"-RING TO 37° (6 S50X-S) 1
15 | 06-056000 BRANCH TEE, 37° FEMALE SWIVEL NUT (6 S6X-S) 1
16 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1

20 | 07-062015 | | WASHER, FLAT (5/16")

21 | 01-013800 VALVE, SHUTTLE 1
22 | 06-044600 | _.1.90° ELBOW, "O"-RING TO 37° (6 C50X-3) ]

; o m" ¢ ) \ '._\, : i :
25 | 01-212100 VALVE, FLOW CONTROL (Needle valve) (1/8" NPT) 1
26 | 06-211200 RUN TEE, MALE 37° TO NPT (4 RTX-S) 1
27 | 01-202200 MANIFOLD, CROSS PORT RELIEF 1

(01-20220 BIBIDGE ¢ »

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

Fe=C12.103| SIMON AERIALS INC. e |re




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 20 FEB,, 1997

PART
NO.

PMEC12.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
30 | 06-047100 45° ELBOW, "O"-RING TO 37° (8 V50X-S) 2
31 | 06-086600 ADAPTER, "O"-RING TO FEMALE NPT (6-1/4 F50G-S) 1
32 | 55-000190 | VALVE KIT, STOP CUSHION 1

() 3
36 | 2309710 ELBOW, ORIFICED

(modified 6-4 C50X-S with .082" orifice.) 1
37 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1

G055 D A

The foilowing items are not illustrated here. They arempért
of Stop Cushion Valve Kit 55-000190, but are not part of
Valve Assembly 353 1840 or 354 5440

i i B ieeriitenc

42 | 03-085200 ABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, 20 Ft [6.1 M] required this application) AR.
43 | 03-092300 COUPLING (Nylon, Spade type, female, #14-16 AWG) 2
' 0 3 OB s 38 »

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

nlaATE C12103 SIMON AERIALS INC- REV. 20 FEB., 1997 :gRT




L

23 23
22 \
24 @

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 20 FEB., 1997

PART
NO.

P C12.103




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
* 02-043400 AXLE ASSEMBLY, REAR (Type 2)
02-039700 AXLE ASSEMBLY, REAR (superceded by 02-043400)
Note: The “Type 2” axle is original equipment on

shaft. It can be identified by the model designation “418R”
on a nameplate mounted on the left axle tube housing. 1

e

4 | 02-039697 ~ WASHER (Differential side gear)

2
5 | 02-039729 BOLT (Differential side gear) 8
6 | 02-039712 GEAR SET, AXLE RING AND PINION 1

e : v ' /4 s S GEdiaa ; G REshEaia :
0 | 02-039613 “O”-RING (Pinion housing) 1
11 02-039615 BOLT (Pinion flange) 10
12 | 02-039678 WASHER (Pinion flange) 24
. B : § ™ ¥ .

15 | 02-039629 | BEARING, TAPERED ROLLER (Pinion front)
16 | 02-039674 “O”-RING (Pinion front)
17 | 02-039747 SHIM, PINION BEARING (Front) | 2

3

02-039748 : . L -
19 | 02-039661 SEAL, 1
20 | 02-039620 NUT, PINION LOCK RETAINING 1
21 02-039725 RING, RETAINING (Snap ring) v 2

e

N e e e i

25 | o2a9741 | | PIN.MOTORDISCONNECT !
26 02-039760 SLEEVE, INNER (Hydraulic motor disconnect) : 1

TITLEREAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 1 OF 4)

ro- C13.102| SIMON AERIALS INC. .o | o, |




44

/

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 1 OF 4)

SIMON AERIALS INC.

REV. 20 FEB., 1997

PART
NO.

PATEC13.102




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
27 | 02-039764 SPRING 1
28 | 02-039749 SPACER 1
29 BOLT 1

02-0396 BOLT, PINION FL. ;
33 | 02-039740 LEVER (Hydraulic motor disconnect) 1
34 | 02-039734 NUT 1
35 | 02-039728 | WASHER, HELICAL LOCK 1

ppaeict i

39 | 02-039686 BOLT, OIL FILL 1
40 | 02-039668 WASHER 2
41 | 02-039623 BEARING, TAPERED ROLLER (Differential) 2

e \ A & : . e V i ; R
02-039708 for axle with serial no. “00001/ 92” thru “00031/ 92"
[Shaft is 773 mm (30.43") long] 2
02-039707 for axle with serial no. “00032/ 92" and up

et

. ora : 4y ] [ e
45 | 02-039606 FLANGE, INTERMEDIATE (Left, when facing axle input) 1
46 | 02-039607 FLANGE, INTERMEDIATE (Right, when facing axle input) 1
47 | 02-039690 PIN, DOWEL | 6

. a ”v‘ & «v‘i m‘ SEReedis e & i SRR S i 2 & A e
51 02-039601 HOUSING, AXLE TUBE (Left, when facing axle input) 1
52 02-039612 TUBE, AXLE (Right, when facing axle input) 1
53 | 02-039662 BOLT, BRAKE (M 8 x 14 mm) 4

57 | 02-039733 ' PIN, LOCATING

1
58 | 02-039736 PLUG, BREATHER 1
59 | 02-039722 “0™-RING | L

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 2 OF 4)

fo. "= C13.102] SIMON AERIALS INC.  wvorisr | o




Serial No.
Plate (ref)

Art # C13.10202E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 2 OF 4)

SIMON AERIALS INC.  cvores o | e

STEC13.102




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTY.
63 | 02-039713 SUPPORT ASSEMBLY, WHEEL HUB 2
64 SUPPORT, WHEEL HUB 1
65 | 02-039709 RING, OIL SEAL 1

69 ST HUB ASSEMBLY, REAR WHEEL
(Ref. plate on left axle tube housing)
02-039754 ‘ | for axle with serialmn'\o.\_j;OOQuO1/ 92” thru “QMQOQG{WQQ” 2

02-039703 for axle with serial no. “00001/ 92” thru “00066/ 92" 8
02-039705 for axle with serial no. “00067/ 92” and up 8
72 | 02-039702 | OIL e . 2

(2-0R8 7120
76 | 02-039766 FLANGE, ANNULUS
77 | 02-039704 BOLT (M 10 x 35 mm)
78 | 02-039758 | | SLEEVE, HALF SHAFT

{

81 | 02-039720 GEAR, SUN 2
g2 | 02-039716 BUTTON, SHAFT STOP 5
83 | 02-039715 5

SHIM, SHAFT STOP

i
8

2 *”

87 02-039717 PIN, PLANET GEAR

6
88 | 02-039611 RING, RETAINING (Snap ring) 6
2

89 | 02-039714 CARRIER, PLANETARY

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 3 OF 4)

:laATE C-I 3102 SIMON AERIALS INC. REV. 20 FEB., 1997 :]gRT




Art # C13.10203E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 3 OF 4)

SIMON AERIALS INC. oo o | et

"o TEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
92 | 02-039655 LEVER, BRAKE FORK 2
93 | 02-039654 PIN, BRAKE PULL 2
94 | 02-039676 RING, RETAINING (Snap ring) 2

@ 5

98 | 02-039688 LE?/ER, FAIL SAFE BRAKE ACTUATING 2
99 | 02-039652 BALL, FAIL SAFE BRAKE ACTUATOR 4
100| 02-039691 PIN, ACTUATING (Fail safe brake) 2

BIE

R

104| 02-039672 RING, RETAINING (Snap ring) 2

105| 02-039649 NUT, BRAKE ADJUSTMENT 2
106| 02-039665 WASHER, SPHERICAL 2

02-03 50 N IR0
110| 02-039762 SPRING, SERVICE BRAKE
111] 02-039658 PISTON, FAIL SAFE BRAKE
112 02-039657 | “O”-RING (Fail safe brake piston)

L] ¥ 5 5l

e

116| 02-039687 PLUG (Service brake) . 5
117 02-039670 GASKET, (Service brake plug) 2

118| 07-096800 | | “U-BOLTKIT (7/8"24) 1
119|  06-210800 MALE CONNECTOR, STRAIGHT THREAD

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 4 OF 4)

:ILC.)ATE C13.102 S'MON AERIALS INC. REV. 20 FEB., 1997 :lgRT




Art # C13.10104E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 4 OF 4)

SIMON AERIALS INC.

REV. 20 FEB., 1997

PART
NO.

" TEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 04-037700 CYLINDER, REAR AXLE DRIVE MOTOR DISCONNECT 1
2 | 06-079700 PLUG, HEX SOCKET (2 HHP-S) 1
3 | 06-003400 | 90° ELBOW, MALE 37° TO NPT (4 CTX-S) 1

wl @ V)

7 | 2310350 | LEVER, MOTOR DISCONNECT
(replaces lever that comes with axle) 1
_NUT, HEX (comes with axle) — ]

B s 28 o

‘ 00/0V. L | BRY INDER MOUNT

12 [ 07-090019 SHOULDER BOLT, SOCKET HEAD
(5/16"-18, with 3/8" dia. x 1/2" shoulder)

13 [ 07-111900 | BOLT, HEXHEAD (M 12-1.75 x 45 mm, Grade 8.8)

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

PLATE 513.103| SIMON AERIALS INC. v N0 3533110




Art # C13.10301E

TITLE

REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

SIMON AERIALS INC. v oo | o

3533110

PLTEC13.103




PARTS LIST

SEE
ITEM PART NO  [SECTION DESCRIPTION QTY.

Cylinder can be identified by Part Number "04035200SH"
stamped on cylinder case, side opposite fittings.

GLAND, HEAD
NUT, LOCK (1"-14) 1

BUSHING

0| | "O"-RING |
11 RING, BACKUP 1
12 | RING, PISTON WEAR

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE

PLATE N01.101 | SIMON AERIALS INC. oo s |nar 04-035200

NO.




%

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE

SIMON AERIALS INC.

NEW 07 JAN., 1993

PART 14035200

PTE DO1.101




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qary.
1 HYDRAULIC SWIVEL 1
04-008700 For all versions except as listed below
235 1600 For Model RP 86
2 HOUSING, HYDRAULIC SWIVEL 1
3 SPOOL 1
4 RETAINER PLATE 1
5 ARM, TORQUE 2
04-008703 Standard 8" (203 mm) long arm for Swivel 04-008700
236 0930 4" (102 mm) long arm for Hydraulic Swivel 235 1600
6 | 04-008702 SERVICE KIT, HYDRAULIC SWIVEL 1
Note: ltems in service kit identified by asterisk (*).
7* "0"-RING 2
8* RING, WEAR 1
o* RING, WEAR 1
10* | 04-008701 SEAL KIT (consists of [7] "0"-Rings and [7] Slipper seals) 1
11 | 04-008704 CAP SCREW, SOCKET HEAD 4
12 CAP SCREW, SOCKET HEAD 4
13 WASHER, LOCK 4
The following item is not included with Hydraulic Swivel
04-008700, but replaces Item #5 in some applications:
14 | 2101030 STOP, SWIVEL 2
The following items are not included with Hydraulic Swivel
04-008700 or 235 1600:
15 | 06-192200 HOSE FITTING (S2102-8-8)
(For center port on some versions of Model MP 80 and smaller) 1
16 | 06-071400 REDUCER, PIPE THREAD (3/4 x 1/2 PTR-S)
(For center port on Model MPH 80, MP 95, MP 110 and RP 120) 1
e HYDRAULIC SWIVEL 70500 o o Deor Roud

/ Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON

SECTION | PLATE No. | PAGE REV.  |DATED PART [Pyey
D02.™ ™01 ™ 01]™ - " 100 ]wo A 2 e e 2




\/l(_z(

|

10 ——— |

|

H

Koo AL LT R R R ZTZ L L RTZT XA
w

DS S s D S

11

/14

(2,

Note: Items in service Kit identified by asterisk (*)

Simon Aerials Inc. TITLE
10600 West Brown Deer Road HYDRAULIC SWIVEL

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
h PART REV. DATED SECTION PLATE NO. PAGE
B ) g 02 8280 = l22 APR., 1996 D02 .I 0 -l | 0 ]

Fax 414-355-3172 NO.

WA




PARTS LIST
SEE

ITEM| PARTNO ([SECTION DESCRIPTION QTY.
1 01-221901 SEAL KIT, MOTOR
Note: items in kit identified by asterisk (*) 1
MOTOR ASSEMBLY (Motor I.D. tag reads "104 1216 - - -")

2 | 01-221900

5 B TTPLUG 1
6 * "O"-RING / 1
7| | | SPRING 2

ES
11 * "O"-RING B
12 * RING, BACKUP 1
4

13 - SEAL

17 SHAFT, DRIVE

1
18 PLATE, WEAR 1
1

19 * SEAL, SHAFT FACE

N
(on
o
=
3
(o]
c
3
Ka
—

HOUSING, BEARING (SAE "A
24 y SEAL, DUST (1-9/16" [40 mm]) 1
25 BOLT, HEX HEAD

TITLE WHEEL MOTOR ASSEMBLY (FRONT)

PLATE 703.103| SIMON AERIALS INC.  wwwoor. s |no. . 01-221900




20

25

TITLE WHEEL MOTOR ASSEMBLY (FRONT)

SIMON AERIALS INC.

NEW 18 OCT., 1993

PART  01-221900

NO.

"SED03.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
1 HOUSING, MOTOR (2 hole mounting) 1
2 | 01-205407 BEARING, THRUST 1
3 | 01-210201 SEAL KIT, MOTOR 1

° SPACER ASSEMBLY, SEAL 1
: SHIM !
8 SEAL, HOUSING (high pressure) N

e

Lzl i

01-210204 KEY, SQUARE (1/4") 1

12
13 | 01-210205 PLUG, COOLING 1

14 | 01-210203 LINK, DRIVE | 1

8

18 ROTOR SET (Roller stator) - 1
19 COVER, END 1
20 | | CAP SCREW, HEX HEAD | 4

TITLE SWING MOTOR

FLATE D06.101| SIMON AERIALS INC.  wwwoc2 g 01-210200




Art # A26.07001S

Art # A26.07002S

TITLE SWING MOTOR
SIMON AERIALS INC.  cvuowe o | gt 01-210200 |%a™®D06.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 01-224901 MOTOR, ELECTRIC PUMP 1
2 | 01-224902 RELAY, SOLENOID 1
3 | 01-027205 COUPLING, PUMP 1
4 | 01-027202 GASKET, PUMP 1
5 PLATE, DRIVE 1
6 CASE 1
7 PLATE, END 1
8 GEAR 2
9 SHAFT, DRIVE 1
10 SHAFT, IDLER 1
11 BEARING 4
12 KEY, DOWEL 1
13 BALL 1
14 RING, RETAINING 4
15 PIN, DOWEL 2
16 SEAL KIT 1
Note: ltems in seal kit are identified by asterisk (*).

17 SEAL, SHAFT 1
18 O-RING 4
19 RELIEF VALVE ASSEMBLY 1
20 NUT, ACORN 1
21 GASKET, METAL 1
22 NUT, HEX JAM 1
23 SCREW, ADJUSTING 1
24 SPRING 1
25 GUIDE, SPRING 1
26 BALL 1
27 CAP, VALVE 1
28 WASHER, SEALING 1
29 SPRING 1
30 BALL 1

TITLE Simon Aerlals Inc.
EMERGENCY PUMP 10600 West Brown Deer Road

SECTION DO7.|PLATE NO. 101 [ pacE 071/™ -

PART
NO.

[oaTeD
08 SEP., 1995

REV

01-224 900

&
p\

W\

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




on /N [@mn

S5

Section "B-B"
(Check Vaive)

1 3 * 17 9 %* 18 14
Simon Aerials Inc. TITLE
10600 West Brown Deer Road EMERGENCY PUMP

WA

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

! PART REV. | DATED
e e oo 01-224 900 |- Ioa SEP., 1995

SECTION D07.IPLATE NO. 101 | PacE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
Note: These are "Type 2" pumps, with unitized control valve design.
01-206900 HPR 40 (marked "*ROPV 312 XXXXXX*" and "24 71 R11531")
01-019500 HPR 50 (marked "*ROPV 322 XXXXXX*" and "24 72 R11531")
01-018700 HPR 65 (marked "*ROPV 332 XXXXXX*" and "24 73 R11531")
2 HOUSING ASSEMBLY, PUMP 1
3 HOUSING, PUMP 1
4 [ 01-019519 VALVE, INLET 8
5[ 01-019518 SEAT, DISCHARGE VALVE 8
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
7 | 01-002605 * SEAL, OIL 1
8 * SHIELD (plastic) 8
9 01-019512 * "0"-RING 8
10 | 01-018704 * "0"-RING, CENTER HUB 1
11 | 01-018705 * RING, SEALING 1
12 VALVE, DISCHARGE 8
13 [ 01-019517 GUIDE, VALVE 1
14 [ 01-018715 DISC, DISCHARGE VALVE 1
15 [ 01-019516 SPRING 1
16 [ 01-019515 * "0"-RING 1
17 PLUG, DISCHARGE VALVE 1
18 | 01-019503 RING, SNAP 1
19 | 01-019514 PISTON 8
20 | 01-019513 SPRING, PISTON 8
21 | 01-019520 PIN, COOLING 8
22 PLUG, PISTON 8
23 SHAFT, PUMP 1
for Model HPR 40
01-019506 for Model HPR 50
01-018708 for Model HPR 65
24 | 01-019504 CUP, PUMP SHAFT BEARING 2
25 | 01-019505 CONE AND ROLLER, PUMP SHAFT BEARING 2
26 | 01-018710 SPACER 2
27 | 01-019510 WASHER, THRUST 2
28 | 01-019508 RACE, BEARING 1
29 | 01-019507 ROLLER, NEEDLE 50
30 | 01-019521 SPACER, NEEDLE ROLLER 3
31 | 01-019509 SHIM (0.15 mm) AR.
SHIM (0.25 mm) AR.
TITLE Simon Aerials Inc.
HYDRAUL]C PUMP ASSEMBLY 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
DO8!™13 ™01 |™ A "er, 1o i L




Simon Aerlals Inc. TITLE
10600 Wes rown Der Rood HYDRAULIC PUMP ASSEMBLY
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
PART REV. p |DATED SECTION [ PLATE NO. [ PAsE
ine) 414-362-8280
?&%‘2".32"5?3372 NO. A 08 OCT., 1996 D08- 1 3 0]




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qary.
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
32 | 01-018711 PACKING, INLET HOUSING TO PUMP HOUSING 1
33 PACKING, HIGH PRESSURE PASSAGE 1
34 PACKING, BOLT PASSAGE 4
35 HOUSING, PUMP INLET 1
36 | 01-019502 VALVE ASSEMBLY, CONTROL 1
37 HOUSING, PRESSURE COMPENSATOR 1
38 VALVE, PRESSURE COMPENSATOR CONTROL 1
39 * "0"-RING 1
40 PLUG, PRESSURE COMPENSATOR 1
41 GUIDE, SPRING 1
42 SPRING, PRESSURE COMPENSATOR 1
43 * WASHER 1
44 PLUG, ADJUSTING 1
45 SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1
46 * "0"-RING 1
47 SPRING, CRANKCASE RELIEF VALVE 1
48 VALVE, EXTERNAL CONTROL 1
49 PLUG, DESTROKE 1
50 * "0"-RING 1
51 * "0"-RING 1
52 * PLUG 1
53 * PACKING, PRESSURE 3
54 * SHIM, PRESSURE COMPENSATOR HOUSING A.R.
55 CAP SCREW, HEX HEAD 3

TITLE

HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE)

SECTION D08| PLATE NO. 13 | PAGE 02

REV. A [DaTED PART
08 OCT., 1996 |NO. Fax 414-355-3172

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




* 51,
* 52

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

™ HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE)
:gu REV. p | ggrggh 06 SECTIOND08.|PLATE NO.-I 3 |PAGE02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qary.
The following items are not included with the Hydraulic Pump:
Suction Fittings:
56 | 06-214400 FLANGE, SUCTION FITTING (2" SAE flange) (32 CFHC)
(includes two halves and mounting hardware) 1
57 FITTING, SUCTION 1
06-216100 90°, 2" stem to 2" hose (32 C4-32 FL90)
06-196900 90°, 2" SAE flange fo 2" hose (23867-32-32 FC)
(Obsolete. Use 06-216100 and 06-214400.)
06-214300 90°, 2" stem to 1-1/2" hose (24-32 FL90)
06-195700 90°, 2" SAE flange to 1-1/2" hose (23867-24-32 FC)
(Obsolete. Use 06-214300 and 06-214400.)
06-216200 45°, 2" stem to 1-1/2" hose (24-32 FL45)
06-195600 45°, 2" SAE flange to 1-1/2" hose (23868-24-32 FC)
(Obsolete. Use 06-216200 and 06-214400.)
Pressure Fittings:
58 | 06-213800 FLANGE KIT, PRESSURE FITTING (16 CFHS-87989)
(includes two halves and mounting hardware) 1
59 ADAPTER, STEM 1
06-213900 (16 FL5K-12MJ90)
06-215700 (16 FL5K-16MJ90)
60 | 06-202100 FITTING, COMPANION FLANGE (L1-16-16S-30)
(Obsolete. Use 06-213800 and 06-213900.)
06-195800 FITTING KIT, FLANGE (SAE #16, 4 bolt) (5151 HK-16) (Obsolete.)
61 | 06-215800 45° ELBOW, "0"-RING TO 37° (10 V50X-S) 1
TITLE Simon Aerials Inc.
HYDRAUL|C PUMP ASSEMBLY 10600 West Brown Deer Road

SECTION DO8| PLATE NO. 13 | PAGE 03

REV. A [ DaTED PART
08 OCT., 1996 |NO.

Fax 414-355-3172

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




Simon Aerials Inc. TITLE
10600 Wes rown Dar Road HYDRAULIC PUMP ASSEMBLY
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
PART REV. p | DATED SECTION [ pLATE NO. | PaGE
24 Hr (Machine) 414-362-8280
Fax ;1(4-325?372 NO. A 08 OCT., 1996 D08 1 3 03




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
01-236900 50 c.c./ rev. output (Nameplate is marked "PAVC 65 X 3224")
01-237800 65 c.c./ rev. output (Nameplate is marked "PAVC 65 X 3232")
01-239800 65 c.c./ rev. output , 3500 psi capacity
(Nameplate is marked "PAVC 65 X 3266")
b HYDRAULIC PUMP ASSEMBLY G o s o o s

W

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. |DATED PART _362-
D08 " 15 '™ 01]™ - P voss i P T




Art # D08.15001E

WA

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

b HYDRAULIC PUMP ASSEMBLY
:l(\)l.{T REV. |221JE:)N” 05 SECTION D08| PLATE NO. 15 | PAGE 01




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QrYy.
CYLINDER, BOOM LIFT
231 2890 Type 1. Cylinder can be identified by the numbers

i

" stamped on a plate on the

04-054200 Type 3. Cylinder can be identified by the numbers
"04054200SH" stamped on a plate on the cylinder case

S

il

: 3 > M; | 2 » A
3 | 04-037403 PISTON (for "Type 1" Cylinder) 1
04-038802 PISTON (for "Type 2" Cylinder) 1
NoPart# | | PISTON (for "Type 3' Cylinder) IR N
4 g ) 3

7 | 04-037401 | SEAL KIT (for “Tybe1“ or "Type 2" Cylinder) 1
04-054201 SEAL KIT (for "Type 3" Cylinder) 1
8 : WIPER, ROD R B

)
i

e

12 RING, BACKUP

1
13 RING, PISTON WEAR
1 4 : oo : .IOII-RINQwﬂx.. i : g o 1

18 SPACER (for "Type 2" Cylinder) o B
19 VALVE, COUNTERBALANCE (pre-set at 3,900 PSI
[268.9 Bar] [2742Kg/cm?)) N

TITLE LIFT CYLINDER, 44-1/4" (1.12 M) STROKE

ZIaATE D09102 SlMON AERIALS INC. REV. 20 FEB., 1997 ::I?)RT




\ ¥
,A Y

19
View of Base End
of Cylinder
TITLE LIFT CYLINDER, 44-1/4" (1.12 M) STROKE
SIMON AERIALS INC.  ccomeer | o P TED09.102




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
Cylinder can be identified by Part Number "04032600SH"
on nameplate located on valve block.
1 CASE, CYLINDER 1
2 | 04-032605 ROD, CYLINDER 1
3 | 04-032603 PISTON 1
4 | 04-032604 GLAND, HEAD 1
5 | 04-032602 NUT, LOCK 1
6 | 04-032406 BUSHING 4
7 | 04-032601 SEAL KIT 1
8 WIPER, ROD 1
9 SEAL, ROD 1
10 "0"-RING 1
11 RING, BACKUP 1
12 RING, PISTON WEAR 1
13 "0"-RING 1
14 SEAL, PISTON 1
15 "0"-RING 1
16 WASHER, BACKUP 1
17 | 04-028202 CARTRIDGE, HOLDING VALVE 2
18 | 04-028204 SEAL KIT, HOLDING VALVE 1
TITLE Simon Aerlals Inc.
MASTER LEVEL CYLINDER, 10" (.25 M) STROKE 2 10600 Wst rown D Rout

W

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART
D10 101" 01 [™ - "3, seffio: 04-032 B00| ] szl e ses




~,
P

17
_____ U e 6 3]
//2 4 8
l: 22 ; }s___l 9
*\, / ‘ 10, 11
i S
: \
! N
E \
| \
! \
| \
| \
ol . \
] 1 N
\
§
. \
N
\
N
i \
! N 13,14
! R \
! 1 12
| N L
.5 | N —3

(2]

[.l-l;::___::ﬁ
»

Simon Aerials Inc. TITLE

/ 10600 West Brown Deet Road MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON PART

REV. DATED SECTION PLATE . PAGE
N Fitie asssazso [ 04 032 600 |- 1B, ol =" D10 101 01

/A




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-014006 BLOCK ASSEMBLY, FILTER 1
2 HOUSING, FILTER 1
3 CAP, FILTER HOUSING 1

" £

i

(10 micron, paper)
(Standard element, supplied with filter assembly)
Note: not suitable for use with water glycol fluid _— 1

B
DAD L)

Note: 2uitablé fo? use with water glyc | | 1
8 VALVE ASSEMBLY, NON-BYPASS 1
9 1 SEAL KIT, HIGH PRESSURE FILTER 1

TITLE HIGH PRESSURE FILTER

PLATE D11.03 | SIMON AERIALS INC. ez | o 01-014000




TITLE

HIGH PRESSURE FILTER

SIMON AERIALS INC.

REV. 06/25/91

PART
NO.

01-014000

PLATE
NO.

D11.03




PARTS LIST

SIGHT GAUGE, 14"

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 GLASS, SIGHT 1
2 BODY, SIGHT GAUGE 1
3 BOLT, THRU 2

PLATE
NO.

D12.05

SIMON AERIALS INC. Rev. 05021




2 7 1

/ \+ 6
B[ .T /////////////////////////////_/_11 ! rﬁ—/ /
l A ! . (]

om— -

=

TITLE SIGHT GAUGE, 14"

SIMON AERIALS INC. evoson | T 10-033800 |ho- D12.05




5

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
DRIVE VALVE SECTION 1
01-234500 for Model RP 46
Call Simon for all other models, please specify Model, Machine Serial

() \ 8 e LI .
2 ~ | SEAL KIT, WORK SEGMENT (incl. all items with asterisk*) | 1
01-211026 for first type valve bank assemblies (MP series only)
CallSimon | | forsecond type MP and all RP valve bank assemblies _

Secmbic
for second type MP and all RP valve bank assemblies

5 SPOOL, MAIN 1

6 GUIDE, SPRING - - 2

H
01-216401 | | for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
10 PLUG, CENTERING o 1

i i i : i
(Found on some units. Optional with End plug, Item 19) 1
01-211023 for first type valve bank assemblies (MP series only)

Call Simon | \ nd all RP valve bank a

17 | SET SCREW | | e 1
18 NUT, SEAL 1
i9f PLUG KIT, EN

S A S a1

21 * “O"‘RlNG 1
22 | - e RING, RETAINING N o 1

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

PLATE D13.06 | SIMON AERIALS INC. v |nop




| 37 |
\ T
O L w 7
: %/36 :/
r———————t—- »
R o I
| 40, | © _34 | | 15+ 14 |
RNHIR :®/33 y R |
'42*, | || [
|
L?i___J i ®\ 17 i

Ant # C02.37012E

h | -
Art#C02.370025 e : 26 /o '6 28 :
e

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC. e | ng PR D13.06




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
23 MANUAL OPERATOR KIT 1
01-211025 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

e- 0 5 Q!

27 | ~ | ADAPTER, HANDLE 1

28 SET SCREW 1

29 | oot PIN, STRAIGHT (189" [48 mmidia) 1
5 % i

d @ "
01-211024 | | forfirst type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
33 | | SPOOL, COMPENSATOR _ 1

37 PLUG 1

41 L d . : "O"_RING T R N b T B e R 1

42 * SCREEN, SOLENOID FILTER 1
43 * "O"-RING (special)

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

:IE)ATE D1306 SIMON AERIALS INC- REV. 16 FEB., 1996 :gRT




Art # C02.37012E

Art #C02.37002S

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC.

REV. 16 FEB., 1996

PART
NO.

"oTE D13.06




PARTS LIST

01-211004

Call Simon

01-211009

Qall Sjmon

¢ il i

SEAL KIT, WORK SEGMENT

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
TELESCOPE VALVE SECTION 1
01-231204 for Model RP 66
Call Simon for all other models, please specify Model, Machine Serial

for first type valve bank assemblies (MP series only)

@ ! ,
"O"-RING (for housing cross port)
"O"-RING (for housing cross port)

|__for second type MP and all RP valve bank assemblies

plus all items below marked with an asterisk (*)

SPOOL
RING, RETAINING
GUIDE, SPRING

HOOK, OVERRIDE
PLUG, HEX

for first type valve bank assemblies (MP series gnl

®
PLUG, SOCKET
for first type valve bank assemblies (MP series only)

for second type MP and all RP valve b

ank assemblies

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

FeTE D13.07

SIMON AERIALS INC. ez, o

PART
NO.




Art # C02.37007¢

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC. vz o |

e D13.07




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
21 SPOOL KIT, COMPENSATOR 1
Call Simon for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies B

gl ! / : : : R

SHIM (.003" [.076 mm]) 3
24 SPRING, COMPENSATOR (outer) 1
25 SPRING, COMPENSATOR (inner

¥

4 i VI copkon st it L
Call Simon for second type MP and all RP valve bank assemblies
27 PLUG, RELIEF 1
28 | * "O"-RING ’ [ 1

32 | | POPPET, RELIEF 1
33 SPRING, RELIEF |1
34 | - SCREW, ADJUSTMENT 1

38 | | | SET SCREW | | 2

01-211010 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemb«éies

;gf

e et bt

40 HANDLE SHAFT KIT 1

01-211008 for first type valve bank assemblies (MP series only)
_Call Simon for second type MP and all RP valve bank assemblies

Bannod

44 | ~ | "O"-RING N
45 PLUG, OVERRIDE 1
46 | * ) ORING 1

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)
PLATE D13.07 |SIMON AERIALS INC.  wxwon |no, |




Art # C02.37007¢

TITLE TEL ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC. oo | g

" TE D13.07




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
47 OPERATOR LINKAGE KIT (fixed) 1
01-211014 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

S

i

01-211003’ for first type valve bank assemblies (MP series c;ny)
Call Simon for second type MP and all RP valve bank assemblies
51 B . ROD, HANDLE ' 1

)

01-211001 &for first type valve bank assemblies (MP series ohly)
Call Simon for second type MP and all RP valve bank assemblies
55 SOLENOID, PULSAR (12 Volt) 1

o

()
59 * "O"-RING
60 PLATE, ORIFICE

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

PLATE N13.07 |SIMON AERIALS INC. cxww |No.




Art #C02.37007¢

TITLE TEL ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.  wvow o | g

PLATE 1)13.07




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
NOTE: When ordering valve sections or components, please
specify Model, Machine Serial Number and Part Number

stamped on Valve nameplate.

Call Simon for second type MP and all RP valve bank assemblies

2 o 'v v R 2 A =3 2
SEAL KIT, WORK SEGMENT . . . includes;
BALL (for housing cross port) 1
"O"-RING (for housing cross port)

O-BING (for ho

70 SPOOL KIT, STEER VALVE 1
Call Simon for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

mstnseeorenos

11 N ~ SPRING, CENTERING
12 SHIM
131 . "0"-RING ’ . o —

Call Simon for second type MP and all RP valve bank assemblies
16 PLUG 1
171 R o/ L\ —— | -

19 PLUG B B 1

TITLE STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)
PLATE 13.08 |SIMON AERIALS INC.  cevzuio |no




64 ,65*, 68*

66*, 67* \7

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC. vz | g PLTE D13.08




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
4 it A 1 i S "

. SPOQ ¢

10

SHIM (003" [076 mm]) o s
24 SPRING, COMPENSATOR ( 1
ATOR

(@]
C
—
o®
=

o ; . ; i . o i e & o i
Call Simon for second type MP and all RP valve bank assemblies
27 PLUG, RELIEF 1
28 e JOCRING 1

2 | | | POPPET, RELIEF
33 SPRING, RELIEF 1
34| ~ SCREW, ADJUSTMENT | 1

.

38 | | | PRESSURE LIMITERKIT B
01-211005 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
= S e e s PRy ooy o s e

@ e \ .

T

44 . : 2 “-RING s s o ! A 1

46| | * |Nut,sEAL 2
01-211011 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

s s st st s R

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

PLATE D13.08 |SIMON AERIALS INC. wixww |no




64, 65%, 68*

[

| 66* 67*

| \7
|

|

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC.  ccoconim | g Mot D13.08




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
47 RELIEF KIT (with anti-cavitation valve) 2
01-211007 for first type valve bank assemblies (MP series only)
Call MSAingn for second type MP and al! RP valve bank assemblies

b @ =
| callSimon | | forfirst type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

Call Simon for second type MP and all RP valve bank assemblies
54 LINK, SHAFT 1
55 , . }BALL (Sgeel) 17

50 | * "O"-RING B

60 OPERATOR LINKAGE KIT (fixed) 1

for first type valve bank assemblies (MP series only)
v F and live S e

63 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) | 1
01-211001 for first type valve bank assemblies (MP series only)
Call Simon _for second type MP and all RP valve bank assemblies

psanss

% 2 G

67| . "0"-RING (special) | | T2

68 - "0"-RING 2
69 PLATE, ORIFICE | o1

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

v D13.08 |SIMON AERIALS INC. i | o, |




64, 65%*, 68*

[

| 66* 67*

I \7
|

|

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.  ccoxouis | g "o TE D13.08




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
1 BOOM RAISE/ LOWER VALVE SECTION 1
01-231205 for Model RP 66 main boom
()1-2333 203 for Mgdel RP 66 jib boom

3%.»‘;,5;&
TION

1 HOUSING, BOOM RAISE/ LOWER VALVE SEC

SEAL KIT, WORK SEGMENT . . . includes; 1
01-211004 for gggt type valve bank assemblies (MP series only)

s

0 : 5

%z& L e 1 gl 2 3 9td Sy
5 "O"-RING (for housing cross port) 2
6 "O"-RING (for housing cross port) 3

plus all items below ma

rked with an asterisk (*)
00 BOOM F

s

8 o L SPOOL - | L]

viﬂ%é % R e & i & SH\I M 3 = 2 % i 2 2 X R g2 1
13 . "0"-RING 1

14 ‘ |~ HOOK, OVERRIDE o 1

16 | PLUG o . 11

17 * "O"-RING 1
18 PLUG, SOCKET . o 1

TIILE BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

PATE D13.09 [ SIMON AERIALS INC.  wevssn o |no




Art # C02.37009¢

TITLE. BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC. o | g

" TE D13.09




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
C%II Simon  for second type MP and & aII RP valve bank assemblies

24 SPRING, COMPENSATOR (outer) 1
25 SPRING COMPENSATOR (lnner N

Call Sirhonw ) for second type  MP and all RP valve bank assemblies
27 PLUG 1
28 x "O"-RING , N _ 1

3| | * NUT'SEAL ) 2
01-211011 for first type valve bank assemblies (MP series only)
Call Slmon_ | for ggggj‘ld txge MP and ajl RP valve bank assemblies

32 | LINK, SHAFT B

33 BALL (Steel) 17
34 1 RETAINER, BEARING | ]

3| | | OPERATOR LINKAGE KIT (fixed) T
01-211014 for first type valve bank assemblies (MP series only)
Call Simon _for second type MP and all RP valve bank assemblies

01-211003 | for first type valve bank assemblies (MP seriesmhonly)
Call Simon for second type MP and all RP valve bank assemblies
42 ) - ROD HANDLE ’ ) 1

R

TTLE BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)
PLATE N13.09 |SIMON AERIALS INC. rcsuwe |no




Art # C02.37009¢

TITLE BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC.  wvzouion | o

ot D13.09




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
45 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1
01-211001 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

g o

@

49 * RING (special) 2
50 * "O"-RING 2
51 _ PLATE, ORIFICE 1

R
i g : i

.TITLE BOOM VALE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)
PLATE N13.09 |SIMON AERIALS INC.  cevou |no




Art # C02.37009¢

TITLE BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AER'ALS INC- REV. 26 JUL.., 1994 ?‘AOR_T

PUTE D13.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
SWING VALVE SECTION 1
01-231206 for Model RP 66
Call Simon for all other model§, please specify Model, Machine Serial

1) o
2 SEALKIT, WORK SEGMENT .. .includes; | 1
01-211004 for first type valve bank assemblies (MP series only)

Call Simon for second t pegMP and all RP valve bank assemblies

" ““O"RING (for housing crosspot) | 3
plus all items below marked with an asterisk (*)
7 | Call Simon SPOOL KIT, SWING VALVE 1
2 s v gy ERErois §

2 ()]
9 "RING, RETAINING 1
10 GUIDE, SPRING 2
11 | | ~ SPRING, CENTERING 1

o ,
15 PLUG, HEX - S 1
01-211013 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

01-211009 | for flrgwtg;@pzé valve bank assemblies (I'VI‘FM’ series o“nlyﬁ)
Call Simon for second type MP and all RP valve bank assemblies
19 ‘ - | PLUG | 1

fITLE SWING VALVE, MP/ R (ELECTRO-PROPORTIONAL,TYPE 2) (1 OF 3)
PLATE N13.10 | SIMON AERIALS INC.  wevzui [no




Art #C02.37009¢

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (1 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

"LTE D13.10




[

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
C | ype MP and all RP valve bank assemblies

£

) i »-.g e e : | Vi ‘ : ‘ i

‘ - “SHIM (.003" [.076 mm]) | 3
24 SPRING, COMPENSATOR (outer) 1
25 SPRING, COMPENSATOR (inner, _ ]

o R s e A g . e b Btte ‘».o.w.ﬂ«“ o V B il i
Call Simon for second type MP and all RP valve bank assemblies
27 PLUG 1
28 * "0"-RING . - 1

.}m—fkéao.o 52 Hees s ittt e i e B R NUT, SEAL g 3 g 2
01-211011 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

32 LINK’ SHAF"I‘ N B . re— e 1
o BALL (Steel) ]
% ; . RETAINER BEARING 7

‘ () -BING . . b
38 | | | OPERATOR LINKAGE KIT (fixed) 1
01-211014 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
oy : o : o s S sy 7

% 3 » -3

01-211003 " for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
42 0 ROD, | | 1

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (2 OF 3)

PLATE 13,10 | SIMON AERIALS INC. o |no. |




Art # C02.37009¢

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (2 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

PLTE D13.10




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
45 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1
01-211001 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

e

5 ] OANG i 2
50 * “O“'RING 2
51 | | PLATE, ORIFICE ;

35 : S Shnu s i S

i

TTLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)
PART

PLATE D1310 SIMON AER'ALS INC- REV. 26 JUL., 1994 NO.

NO.




Art # C02.37009¢

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (3 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

PTE D13.10




£

~_PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
VALVE ASSEMBLY, PLATFORM ROTATE AND LEVEL 1
352 4590 for MP Series except MP 110
3524590 | _ for RP "Re us" except RP 120

7

P ' ¢ r
2 N SPOOL AND BODY ASSEMBLY
3 | 01-207103 SPRING CENTER KIT 2

8 SPACER o B
9 BOLT, SHOULDER 1
10 BUSHING KIT, POWER BEYOND - 1

14 "O"-RING 1
15 01-207102 HANDLE KIT (Straight handle) A.R.
16 | 01-207105 HANDLE SRS N

g

‘ . : ‘ . i ' i i ‘ | i>»\:m z i m;n Wf& S £ S R
20 218 088 PIN, PIVOT (For earlier style platform leveling lever.
Replaces "C"-hook in handle kit above.) 1
21 218 0900 SPACER, VALVE PIVOT PIN u

& v

23 | 01-207108 HANDLE o g

24 | 01-098403 PIN, CLEVIS 1
25 | 01-207104 | "C"-HOOK 1

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

:I(_)ATE D14-O4 SlMON AERIALS INC- REV. 29 NOV., 1995 :gRT




P /;r Spring Center Kit
! e
i \.{;w;;;;l?’;:’;ww 2 | 37
' With Vertical Platform Leveling Lever \
| (Earlier style) |

|
!
|
|
|
|
|
|
|
1
|
|
|
|
|
|
|
I
|
|
|
|
|
|
|
I

N
r'd
o

29
\/@)/\//30 32
\\\((@@‘;@){/ 31

N >
@,

33/ | % /\23

34

Ant # D14.04003E

10

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.  wvoomovios | ng "ATE D14.04




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
The following items are not part of Valve assembly
218 1260 or 230 0610:

v D
% 1 spainG .
31 PLUG, HEX HEAD 1

& "O-RING

. 08 Viog 50X-8 (Optional. ltem 3:
34 | 06-090300 REDUCER/ EXPANDER (6-4 F50G5-S)
(required with connector 219 0800, [tem 33 above) 4
35 [ 06-054500 RUN TEE, 37° I;EMMALE SWIVELNUT (6R6X-S) |
7 "

i g » = @

37 | 06-044600 | 90° ELBOW, STRAIGHT THREAD (6 C50X-S) 2

ltems 38 through 42 were used in some earlier MP Series

: i =
06-039800 (6 F50X-S)
40 01-018900 VALVE, FLOW CONTROL (#6 SAE ports) 1
41 | 01-020800 VALVE, POPPET CHECK (3PSI) 1

4

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

:I(_)ATE D1404 SIMON AERIALS INC- REV. 29 NOV., 1985 :I(;RT




With Vertical Platform Leveling Lever

(Earlier style)

|
|
|
|
|
|
|
|
|
|
|
!
|
|
|
|
|
|
|
|
|
|
!
|
|
|

J

________________________

~ 29
\\,\/‘>/\// %0 22
<
\(\@((@@/ 31
\\ \\\@f
- / % /\28

33
34

TIMLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  wvonovios | g PATE D14.04




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
CYLINDER, BOOM TELESCOPE
04-035100 Type 1. Cylinder can be identified by the Part Number
"04035100SH" stamped on the cylinder case, on the side

5 GLAND, HEAI
6 NUT, LOCK

7 | 04-035101 SEAL KIT (for "Type 1" Cylinder)

10 0O"-RING o | ]

11 RING, BACKUP 1
12 | RING, PISTON WEAR | | | s

o

() ~RIP -
16 | | WASHER, BACKUP 1
17 | 04-035102 VALVE, COUNTERBALANCE (Retract)

[

(pre-set at 3,900 psi [268.9 bar]

Al & S b = %o Soed

)

TITLE TELESCOPE CYLINDER, 164" (4.17 M) STROKE

PLATE 19,101 SIMON AERIALS INC. v rees e | i




17
18

©
-
0
1

/» sy s,
/. v/ z 2727 7T 7 TT 7L 7T 77 % *\\NE Z Z 2 v A )
v/ 7 /A I\ T L7777 LRI z\zz HEH
A\ -
AN - ™ ~
-
—
¥ - —A +— F ™

=

D19.101

PLATE
NO.

PART
NO.

REV. 17 FEB., 1996

TELESCOPE CYLINDER, 164" (4.17 M) STROKE

SIMON AERIALS INC.

TITLE



PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION Qry.

Cylinder can be identified by Part Number "04039000SH"
on nameplate located on valve block.

1 CASE, CYLINDER 1
2 ROD, CYLINDER 1
3 PISTON 1
4 SPACER 1
5 GLAND, HEAD 1
6 NUT, LOCK 1
7 BUSHING 4
8 | 04-039001 SEAL KIT 1
9 WIPER, ROD 1
10 SEAL, ROD 1
11 "0"-RING 1
12 RING, BACKUP 1
13 RING, PISTON WEAR 1
14 "0"-RING 1
15 SEAL, PISTON 1
16 "0"-RING 1
17 VALVE, COUNTERBALANCE
04-028302 Type 1 (Valve is stamped "CB-CG-LJN") 2
01-227200 Type 2 (Valve is stamped "CB-CB-LHN", and set at 3,000 PSI
[207 Bar] [211 Kg/ cm?]) 2
Note: "Type 1" and "Type 2" valves are directly interchangeable,
but must be replaced in pairs. When ordering a replacement
valve, (2) of "Type 2" will be supplied unless otherwise specified.
18 SEAL KIT, COUNTERBALANCE VALVE
04-028303 for "Type 1" Valve 1
01-227201 for "Type 2" Valve 1
e SLAVE LEVEL CYLINDER, 7" (17.8 CM) STROKE G Toson et s o s

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

J

TN 2P 20117 01 [ - 05, 1o 04-039000




2
5
17
P
1
B
. 1
16 T — 4
/1 N 14, 15
3 (—L ‘J\13
T~
—— 6
el
:{—-\
‘ Art # D20.20101E
e SLAVE LEVEL CYLINDER, 7" (17.8 CM) STROKE

W

\ Milwaukes Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON _ I"p oy REV.  |DATED SECTION PLATE NO. PAGE
2 e s [ 04-039000 [ D20™"** 201" 01

22 JUN., 1994




PARTS LIST

SEE
ITEM PART NO SECTION

DESCRIPTION

)
=2

02-042700 ACTUATOR ASSEMBLY, ROTARY

HOUSING, ROTARY ACTUATOR (includes arms)
CAP, END

QL BiWN —~

02-042702

SHAFT
BEARING KIT
Note: Items in kit identified by double asterisk (* *).

WASHER, THRUST
BEARING, SHAFT
BEARING, CAP

PISTON AND SLEEVE ASSEMBLY
PLUG, PORT
SET SCREW

02-042701

SET SCREW
SEAL KIT
Note: Items in kit identified by asterisk (*).

SEAL
RING, BACK-UP
SEAL, PISTON

PACKING, ROD
PACKING, PISTON
PACKING, BEARING

TITLE

PLATFORM ROTARY ACTUATOR

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

SECTION D24 | PLATE NO. 201 | Pace 01

Paris Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

o e 1N 02-042700




Art # D24.20102E

Art # D24.20101E

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

TITLE

PLATFORM ROTARY ACTUATOR

PART
NO.

02-042700

REV.

| DATED

14 JUL, 1994

SECTION D2 4|.PLATE NO. 201 | PaGE 01




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION ary.

Cylinder can be identified by Part Number "04039100SH"
on nameplate located on valve block.

1 CASE, CYLINDER 1
2 ROD, CYLINDER 1
3 PISTON 1
4 GLAND, HEAD 1
5 NUT, LOCK 1
6 BUSHING 4
7 SEAL KIT 1
8 WIPER, ROD 1
9 SEAL, ROD 1
10 RING, ROD WEAR 2
11 "0"-RING 1
12 RING, BACKUP 1
13 RING, PISTON WEAR 2
14 "0"-RING 1
15 SEAL, PISTON 1
16 "0"-RING 1
17 RING, BACKUP 2
18 | 01-245000 VALVE, COUNTERBALANCE (Valve is stamped "CB-BA-LHN", and set
at 3,000 psi [207 bar] [211 kg/ cm?]) (Replaces earlier version
[04-028302], which is stamped “"CB-CG-LJN".) 1
19 | 04-039101 SEAL KIT, COUNTERBALANCE VALVE 1

TITLE Simon Aerials Inc.
10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA

JIB ARTICULATION CYLINDER, 20.69" (.53 M) STROKE

Parfs Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

seoon o5 [N 90 1T7% 07 [ AT, o, 57 04-039100




16, 17, 17%—

18 ~=

/
//

I I
L1

OO

E

Art # D25.20101E

\

S

N

W

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

JIB ARTICULATION CYLINDER, 20.69" (.53 M) STROKE

PART
NO.

04-039100

REV.
A

DATED SECTION PLATE NO. PAGE
fomes TN D25 P 907 1P 0]




PARTS LIST

SEE
ITEM| PARTNO |SECTION - DESCRIPTION QrTy.
1 CONTROLLER ASSEMBLY, DUAL AXIS (12 Volt, 33 Hz) 1
03-491100 Standard controller, later type, identified on nameplate "X"

03-491002
03-491001

as "MJ5122-1020")

aler ivpe

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PLATE
NO.

EO01.10

SIMON AERIALS INC.

REV. 07 NOV., 1994

PART
NO.




Later type
Boom/ Swing
Controller

\\
A

o (Coam®o—,

e

Z
4
R
S@/
-
P

lell

Art # E01.09001E

N

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC. oo | na

"TE E01.10




ITEM

PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTY.

03-481800

03-481801
03-491004
03-491005

g =

T, HANDLE (Gaiter
CAP, HANDLE (Upper)

CONTROLLER ASSEMBLY, DUAL AXIS (12 Volt, 33 Hz)
(Earlier type, identified on nameplate "X" as "JS54 M6539'
Note: Earlier type is illustrated on this page. For later

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PLATE
NO.

EO01.10

SIMON AERIALS INC. . owov. o

PART
NO.




Earlier type
Boom/ Swing
Controller

(

15

Ant # E01.10002E

15

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC.

REV. 07 NOV.,, 1994

PART
NO.

PLATE
NO.

EO01.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 03-704700 "MINI" CONTROLLER ASSEMBLY, SINGLE AXIS
(identified on nameplate "X" as "MJ4030-1030") 1

TITLE

"MINI" JIB BOOM CONTROLLER, RP SERIES

PLATE
NO.

EO01.15

SIMON AERIALS INC- NEW 14 JUL., 1994

PaRT 03-704700




(O i)

=

N

TITLE

EO01.15

PLATE
NO

03-704700

PART

"MINI" JIB BOOM CONTROLLER, RP SERIES

NEW 14 JUL., 1994 NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 03-735200 CONTROLLER ASSEMBLY, SINGLE AXIS
| (12 Volt, 33 Hz, with rocker switch in hand grip)
(Identified on nameplate "X" as "MJ 412A-1043") 1

2 | 03-495500 | SPACER, STAND OFF 4
3 03-493600 SWITCH BOARD (for alarm functions) 1
4 [ 03-491003 BOARD, DRIVER , 1

8
9 | 03-491201 BOOT, ROCKER SWITCH 1
0 | 08-491001 BOOT, HANDLE (Gaiter) | A

11 | 08-702100 RAMP KIT, DRIVE
RAMP CARD

s

e

16 | COVER KIT, CONTROLLER (includes boot and clamp) o

TITLE DRIVE/ STEER CONTROLLER, RP 46, RP 66, RP 120

:I(_)ATE E01 16 SIMON AERIALS INC. NEW 01 FEB., 1996 :gRT




L =

//0

Ant # E01.16001E

Drive Ramp Kit

DRIVE/ STEER CONTROLLER, RP 46, RP 66, RP 120

TITLE

EO01.16

PLATE
NO

PART
NO

NEW 01 FEB., 1996

SIMON AERIALS INC.




PARTS LIST

ITEM

SEE

PART NO SECTION DESCRIPTION QTy.

3
4

03-734900 CONTROLLER ASSEMBLY, SINGLE AXIS (12 Volt, 33 Hz)
(Identified on nameplate "X" as "MJ 9001-0401") 1
Note:

03-491001 | | BOOT, HANDLE (Gaiter) S A
03-491003 BOARD, DRIVER 1

TITLE

BOOM TELESCOPE CONTROLLER, RP 46, RP 66, RP 120

PLATE
NO.

E01.17 [SIMON AERIALS INC. o |no




Art# E01,17001E

BOOM TELESCOPE CONTROLLER, RP 46, RP 66, RP 120

TITLE

EO01.17

PLATE
NO

PART
NO

NEW 01 FEB., 1996

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 353 5050 PLATFORM WORK LIGHT PACKAGE (Flood lamps) 1
2 | 03-037900 LAMP, TRUCK (12 Volt DC) (incl. #4411 flood lamp bulb) 2
3 | 03-037902 LAMP, FLOOD (Sealed beam replacement bulb only)

6 | 03-064800 GROMMET (Plastic) 2
7 | 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk itgm, order as needed. 8 Ft[2.4 M] needed here) | A.R.

® ¢ :

oo s

11 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 6

() -
2 i G » i i 5 % S R Gk £
15 | 03-037900 LAMP, TRUCK (12 Volt DC) (includes #4416 spot lamp bulb)| 2
16 | No Part # LAMP, SPOT (Sealed beam replacement spot bulb only)
(#4416, 12 \(olt DC) (Seehltem 17 for halogen bulb) 1

18 | 3535010 LIGHT PACKAGE (includes lamps for platform control panel,
ground control panel, and engine compartment) 1
19 | 03-038800 LAMP, CONTROL PANEL (hooded) 2

03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 6 Ft[1.8 M] needed here) | A.R.
P D

26 | 03-099000 | CONNECTOR, BUTT (Blue, #14-16 AWG) o
27 | 07-090100 MACHINE SCREW, ROUND HEAD (#10-32 x 3/4") 6

28 | 07-062009 | WASHER, FLAT (#8) R

TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)

PLATE £05 01 |SIMON AERIALS INC. oo oo |




1 thru 14;
15, 16, 17

NOTE: Views show typical
lamp installation. Actual
locations may vary per model
and application.

§ 39

30 thru 36

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)
PART

SIMON AERIALS lNC- REV. 23 MAR,, 1995

NO.

PLME E05.01




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
30 | 3535030 ROTARY BEACON PACKAGE (Amber) 1
31 | 03-030600 BEACON, ROTARY (Amber, 12 Volt DC) 1
32 | 03-030601 | ~LENS, ROTARY BEACON (Amber replacement lens) | 1

"(Bulk item, order as needed. 3 Ft[.91 M] needed here) AR.
36 | 03-092200 COUPLING, INSULATED
(Male, Blue nylon #14-16 AWG) 1

YT

39 | 2228640 BRACKET ROTARY BEACON MOUNTING
(to underside of platform) 1

(#H 7609, 12 Volt DC, Halogen) (Also see ltem 57) | 1
43 | 03-031200 TAIL LAMP 2
44 | NoPart# | BULB, TAIL LAMP (#1157, 12 Volt DC) 1
. ~ y .

47 | 03-050100 RELAY, PLUG IN (12 Volt DC, double pole) | 1

48 03-085200 CABLE, ELECTRICAL (Type SJO, 2 cond., #16 AWG)

(Bulk item, order as needed 20 Ft [6.1 M] needed here)| A.R.
, ; o

s

(Male, Blue nylon, #14-16 AWG) - 12
51 03-092300 COUPLING, INSULATED
(Female, Blue nylon #14-16 AWG) 12

e

55 | 10-060600 CLAMP, LOOP (3/8" o )

56 03-497900 SEAL, PANEL (for headlamp toggle switch) 1
57 | No Part # BULB, HEADLAMP (Sealed beam replacement bulb)

TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)

fo."= E05.01 |SIMON AERIALS INC.  wc.oun o= |ho.




1 thru 14;
15,16, 17

NOTE: Views show typical
lamp installation. Actual
locations may vary per model
and application.

30 thru 36

N

30 thru 36

oo
o

Ant # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)
SIMON AERIALS INC. o s | o SUTE E05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
58 | 03-046400 LAMP, STOP AND TURN SIGNAL 1
59 03-424401 BULB, LIGHT (12 Volt DC) 1

62 | 03-031300 LAMP, MARKER 1
63 | No Part # BULB, LIGHT (12 Volt DC) D

e

S iEC) A ile & o 26 ; Bt
65 | 03-020500 ' SWITCH, TOGGLE (For optional lamps, as required)
(8 position, maintained contact, single pole, double throw) 1
66 | 03-032600 SWITCH, TOGGLE (For optional lamps, as required)
' ositio o Mé OF e Do doub

TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)

PART

PLATE E0501 SIMON AERIALS INC. REV.23MAR, 1995 | NO.

NO.




1 thru 14;
15, 16, 17

NOTE: Views show typical
lamp installation. Actual
locations may vary per model

and application.

30 thru 36
43, 44

30 thru 36

43, 44

30 thru 36

VA
/////

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)
SIMON AERIALS INC. o couw | o Mo E05.01




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
1 03-473400 INTERCOM SYSTEM (IC-10) (includes Master Station at
platform, and Talkback Station at ground control panel) 1
2 ef. ) | _ STATION, INTERCOM MAS — 1
. ; () ot 4

6 | 2179960 | 'DOOR, INTERCOM MASTER STATION | 1
7 | 10-069600 CLAMP, TUBE (1-1/4" O.D.) 2
8 | 10-121200 DECAL, INTERCOM CONTROL (at platform) 1

- GonD () ) ENCLO

nt

11 Ref. SCREW, BRACKET MOUNTING 2
12 Ref. WASHER, BRACKET MOUNTING 4
13 Ref. NUT, BRACKET MOUNTING 2

.

gt

17 | 03-020300 SWITCH, PUSH BUTTON (Intercom ground operation) .' 1
18 10-119200 DECAL, "PUSH TO TALK" 1

TITLE MOBILE INTERCOM SYSTEM (OPTION)

I:IlaATE E09-01 SIMON AERIALS INC- NEW 02 MAY., 1994 :gRT




PUSH TO TALK

RATELCO

wwwwwwwwww
AAAAAAAA

11111

Art # E09.01001E

TITLE MOBILE INTERCOM SYSTEM (OPTION)
SIMON AERIALS INC. oo o | ToRT PLATE £09.01




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
Note: Identification tag (on item 38) reads "W2B2FZ313".

5| 02-041107 | | CONE AND ROLLER, HUB BEARING (inner)
6 | 02-041106 CUP, HUB BEARING (inner)
7] 02-041110 CONE AND ROLLER, HUB BEARING

(ouLer) 1

: i o oy b |- i\
11 | 02-041111 NUT, BEARING 1
12 PLUG, PIPE (Magnetic) 2
13 | 02-000526 | |  STUD, WHEEL MOUNTING (5/8"-18, Grade 5) 9

) ()

17 | 02-041114 | CASE, CARRIER D I

18 02-041112 SHAFT, PLANET 3
19 02-041116 1 4,__’4/9EAF{,WI:"’LAI}N|,_ET ((?Iyster Gear) 3

o

23 PIN, ROLL (.164" x .75") 3
24 SHAFT ASSEMBLY, INPUT 1
25 | | |  SHAFT, INPUT 1

) A & m , ‘ - . i
29 RING, RETAINING (Internal, 1-3/8") 1
30 02-000509 RING, RETAINING (External, 3/4") 1

31 | 02-041115 GEAR, INPUT (Sun Gea

D3 50 % 8%

r)v‘ 1

35 | 02-041118 GEAR,RING L
36 | 02-041102 O-RING :

TITLE TORQUE HUB (13.3:1) (PLATE 1 OF 2)

PLATE F01.101 | SIMON AERIALS INC.  wcvomov i |no. | 02-041100




2 vV 6 . - i 22
~7/ NN L

/ \ . 7 23

7N Q\\\\\\ < 18
K Z & 7 y 4 .

5 Hj%/ =t NS /ﬁ\’* 20

7 =7 /7. ///4 YITILEN g i 41

_— \J, S IS S (S * 42

ﬂ V///A% _ «\W 43
NN R A " » ’ ./ N TN V;‘mmi

14//;// - P 278 ™ aa

7 @?/ // “ < /T 34

yay N ’/ \\\\“\ \ 7/‘% 17

9 10 27,
28
’ 47
29, @Oo 0
30 @ =
/
46 standard "Q-HUB"
Quick disconnect kit
TITLE TORQUE HUB (13.3:1) (PLATE 1 OF 2)
PART PLATE

SIMON AERIALS INC. o | no. 02-041100 [yo. FO1.101




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
37 COVER ASSEMBLY, HUB 1
38 COVER, HUB 1

reblacihg ité'h{gwébmt‘ﬁfbugh 45,

39 | notused | CAP,COVER N ; I T

43 | notused | CAP, DISCONNECT | | T

44 | not used BOLT (1/4"-20 x 3/4") 4
45 | notused | PLUG, PIPE (Oil level check) e I —

SEAL, DISCO

2 : ,. .mm,m; b s g i : i it g : :

48 BOLT (3/8"-16 x 3") 20
49 02-041105 WASHER, LOCK 20
50 02-041101 SEAL, BOOT T 11

S

RING, RETAINING (External, 1-1/4") 1

52 | 02-000619

TITLE TORQUE HUB (13.3:1) (PLATE 2 OF 2)

PLATE £01.101 | SIMON AERIALS INC.  wcwenon i |no. . 02-041100




~z, A ‘
4— 77 N
\T%Z%V:%

5 f%/lfﬁ iwg\“ e
7 HL&/‘OV{ AL N | 3
| _— ‘ \\,. S| e ° T LT a2l 42
w77 AL 5
' ] '\\\\\\\\%é o 44
y O [ y N
” T Ly >
7/
‘@ z\===
33132 | 31 | 48
36 36 49
9 10 27,
28
’ %) 47
29, (0] 0
30 Ye, =
46 | standard "Q-HUB"
Quick disconnect kit
TITLE TORQUE HUB (13.3:1) (PLATE 2 OF 2) .

SIMON AERIALS INC.  wcvwwonm o 02-041100 (Ha'® FO1.101




PARTS LIST

e e

. SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 08-069000 SWING REDUCER ASSEMBLY
2 | 08-069003 HOUSING,

SWING REDUCER | 1

6 | 08-068703 SEAL 2
7 | 08-068704 RING, SNAP (Input bearing) 1
8 | 08-068709 - RETAINER, OUTPUT BEARING 1.
() a5 M () (' [ [ )

08-068717 HIM [.015" (.381 mm) thick] 2

08-068718 SHIM [.030" (.762 mm) thick] 2
08-068715_ _CAP SCREW, FERRY (1/2"-13 x 1-1/4") 4

G310 & - ; - A B T B i
16 08-068714 CAP SCREW, SOCKET HEAD (3/8"-16 x 1-1/4")
17 02-023502 GASKET, HYDRAULIC MOTOR [1/32" (.794 mm) thick] 1
18 | 08068720 | | PIN, DOWEL

—h

19 | 01-210200 | D06.101| MOTOR, HYDRAULIC [10 c.i. (164 c.c.)]
20 | 07-003087 'CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2

TITLE SWING REDUCER ASSEMBLY, TRAILBLAZER

|I\:]|(-)ATE F02.101 SIMON AERIALS INC. NEW 08 JAN., 1993 :?)RT 08'069000




™
- /\
W
: < M 7272,
N Ek, 0 O oS NED -
P 1 NN 2 Y P NN )
N LR R - 2 = \
l_ _-?_a ﬁ—é ik ] - N
g\ HUNN e
22 Ne \\\m
|
~ B N ©
I Loy <

F02.101

PLATE
NO.

08-069000

PART

NEW 08 JAN., 1993 | NO.,

Section "A-A"

SWING REDUCER ASSEMBLY, TRAILBLAZER

SIMON AERIALS INC.

TITLE



PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.

1 DECAL KIT, RP 46 "REACH PLUS"
(Not available. Purchase decals individually.)

4 " g A ";j ) & i : : ﬁ .
51 10-272600 DECAL, "CAUTION" ("Safety belt lanyard . . .") 2
6 | 10-094700 DECAL, "CAUTION, HOT WATER. . ."
(for versions with liquid cooled engine) 1
“CA 30O TA

9 PLACARD, FUEL 1
10-117900 "GASOLINE ONLY"
10-151100 "DIESEL FUEL ONLY"

10-244100 Current version (indicates Boom extend left, retract right)
10-169700 Earlier version (indicates Boom retract left, extend right)
13 00 PLATE, REMOTE CONTROL PENDANT 1
h S . T ENSURE [GCK PN ISHIS -

; i i A Nmiiele MU N o) nd
10-012900 ' DECAL, "FORWARD" WITH ARROW 2
10-157100 DECAL, MANUAL BRAKE RELEASE 1
Current version, "CAUTION", "Machine will free wheel . . ."

-
~N O

2 i i e 5

19 | 10-147400 | DECAL, PLATFORM LEVEL AND ROTATE CONTROLS 1
20 | 10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED" 1
21 | 10-016800 DECAL, "GAS/ OFF/ PROPANE"

(3 VOIsio ) 00 ni

O 0 . :
(Decal is marked "2157710") e

23 | 10-150100 DECAL, MANUAL LOWER AND RETRACT INSTRUCTION
(for versions with optional manual lowering valves) 1

TITLE DECALS, RP 46 (PLATE 1 OF 2)

'I:%)ATE F99-203 SIMON AERIALS INC- REV. 20 FEB., 1997 ::gRT




A DANGER
THESE_HAZARDS WILL PESWLT IN DEATH DR SERIOUS [INJRY
TP OVER SAFE (PCPATING PROCENUPES | ELECTPOCUTION

CRUSHING
03 T i

" J(INADEQUATE TPAINING
( =[G Fron pLareon)

34

OPERATOR'S MANUAL
ENCLOSED
D0 NOT REWOUE OPERATOR'S MANLAL

MACHINE. REPLACE MANUAL IF
DAMAGED OR MISSING.

ENSURE LOCKPIN 1S DISENGAGED
BEFORE OPERATING SWING FUNCTION 1 4
10007200

PLATFORM CAPACITY

500 LBs. (225 kg) 10188300 \
13

20 AGATToN

A DANGER

....... 30

9 MADE N USA:

GASOLINE
ONLY Semonsi..

29
16—

I OPEN HYDRAULIC TANK VALVES BEFORE STARTING INOIMI/
ENSURE LOCKPIN IS DISENGAGED ‘/ 1 4

BEFORE OPERATING SWING FUNCTION

10007200

FOR PROPER OPERATION - SET FUEL SELECT CONTROL £
\‘ CABLE ON ENGINE - PULL OUT FOR GAS / PUSH IN FOR PROPANE £ PLATFORM CAPACITY [ 1 5

|||||

Right (Control) side. See following page for Left side decals.

TITLE DECALS, RP 46 (PLATE 1 OF 2)

SIMON AERIALS INC.  ccvnores oo | o o THF99.203




PARTS LIST
SEE
ITEM| PARTNO |[SECTION DESCRIPTION QTY.
24 [ 10-017100 DECAL, "SIMON" NAME (Black, 7" [178 mm] high) 2
10-105900 DECAL, "SIMON" NAME (White, 5" [127 mm] high) 2
10-240600 DECAL, MODEL "RP 46" 2

H

] % i . :
28 | 10-139400 | DECAL, "4 x 4" IDENTIFICATION B
29 | 10-131900 DECAL, SIMON "S" LOGO

(Orange/ Gray, 9" [229 mm] wide x 13-1/2" [344 mm]) |12

32| 10-126900 | | DECAL, STRIPE ([3] Dk. Gray stripes, 2-1/8" [54 mm] wide)
(Bulk item, order as needed) (13 ft [4.0 M] used here) A.R.
33 | 10-107200 DECAL, "CAUTION" ("Steer system must be disengaged ...")

TITLE DECALS, RP 46 (PLATE 2 OF 2)

ro. " F99.203| SIMON AERIALS INC.  wcvors i |noy




PLATFORM CAPACITY
500LBs. (225kg)

Left (Engine) side. See previous page for Right side decals.

TITLE DECALS, RP 46 (PLATE 2 OF 2)
SIMON AERIALS INC. oo | PTEQ9.203




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

